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Test Report Verification
Shenyang Tongfang Multimedia Technology Co., Limited

Appllcar?t: No. 10 Nanping East Road HunNan New District Shenyang,l.iaoNing
Address: ) .
Province P.R. China
Manufacturer Shenyang Tongfang Multimedia Technology Co., Limited
; No. 10 Nanping East Road HunNan New District Shenyang,L.iaoNing
Address: ) .
Province P.R. China
Eactor Shenyang Tongfang Multimedia Technology Co., Limited
y ) No. 10 Nanping East Road HunNan New District Shenyang,LiaoNing
Address: ) .
Province P.R. China
E.U.T: LEDTV
Model Number: SE55FGT

SES5XXXXXXXXX
Additional Model: (Where X would be any Arabian number or English letter or blank. Just
model name is different, other are exactly the same.)

Power Supply: AC 100~240V;50/60Hz
Test Voltage: AC 120V/60Hz; AC 240V/60Hz
Seiki, THTF,
Trade Name: WESTINGHOUSE, Serial No.:  -—---
ELEMENT
Date of Receipt: September 14, 2015 Date of Test: September 14~ September

23,2015

FCC Rules and Regulations Part 15 Subpart C:2014

ANSI C63.10:2013

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology

Test Specification:

Test Result: Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the FCC Rules and Regulations Part 15 Subpart
C requirements.

This report applies to above tested sample only and shall n
in part without written approval of EST Technology Cqg
Prepared by: Tested by:
N .
Ada/ Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : LED TV
Model Number : SE55FGT
Modulation . |IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 MHz mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:  |[IEEE 802.11b/g: 2412 ~ 2472 MHz
IEEE 802.11n HT20 : 2412 ~ 2472 MHz
IEEE 802.11n HT40 : 2422 ~ 2462 MHz

IEEE 802.11b: 13 Channels

IEEE 802.11g: 13 Channels

IEEE 802.11n HT20: 13 Channels
IEEE 802.11n HT40: 9 Channels

Number of channel

Antenna and Gain  |:  |[PCB Antenna with 2dBi gain (Max)

EST Technology Co.,Ltd Report No. ESTE-R1509074 Page 5 of 157
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2. SUMMARY OF TEST

2.1.  Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10:2013

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.10:2013
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

Note: 558074 D01 DTS Meas Guidance v03r02

EST Technology Co.,Ltd

Report No. ESTE-R1509074
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 201 1-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1509074 Page 7 of 157
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2.3. Assistant equipment used for test

2.3.1. N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground. EUT

was be set into Wifi test mode by software before test.

AC Mains

EUT

(EUT: LED TV)

EST Technology Co.,Ltd

Report No. ESTE-R1509074
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2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode, and select test channel,

wireless mode and data rate.

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Transmitting
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2442MHz | 2472MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2442MHz | 2462MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2442MHz | 2462MHz
2.6.  Channel List for wifi
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442 12 2467
3 2422 8 2447 13 2472
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2422 4 2437 7 2452
2 2427 5 2442 8 2457
3 2432 6 2447 9 2462

EST Technology Co.,Ltd

Report No. ESTE-R1509074
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2.7. Test Equipment
2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No.  |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,15 |1 Year
Artificial Mains Networ [Rohde & Schwarz ENV216 101260 June,28,15 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,15 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No.  |Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 June,28,15 |1 Year
Spectrum Analyzer Agilent E4411B 17\/IY5 014069 June.28.15 |1 Year
Bilog Antenna Teseq CBL6111D 27090 June,28,15 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,15 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 DIBBHA9120D1

June,28,15|1 Year

ECK 002
Signal Amplifier SCHWARZB |BBV9718 9718-212 June.28.15|1 Year
ECK

Spectrum Analyzer Agilent E4408B MY44211139 |June,28,15|1 Year
RF Cable Hubersuhner |RG 214/U 513423 June,28,15|1 Year

EST Technology Co., Ltd

Report No. ESTE-R1509074
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3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3 Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST EST Technology Co., Ltd Report No. ESTE-R1509074 Page 11 of 157
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3.5. Test data

20 Level (dBuV) Date: 2015-09-16

70

Enhhhhhhﬂhﬁ““=HH=‘Hh= | FCC PART 15B QP

FCC PART 15B AV

50 |

40

30 twmmmw%m

10

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)

Trace; 277
Site no : 544 Shield Foom
Env. / Ins. : Temp:23.68";Humi:56%;Press:101.52kFPa LINE
Limit : FCC PART 15B QF
Engineer : Tony
EUT : LED TV
Power : AC 120V/&0H=z
M/H : JES5FGT
Test Mode : TX Mode
LISH Cable Emission
red. Factor Loazs Beading Lewvel Limits Margin Femark
(MH=) (dE} {dB} {dBu¥) {dBuv) {dBuv) s 1=3]
1 0.15 9.6 9.81 25.08 44,48 55.94 11.48 Averzge
2 0.15 9.6 9.81 38.08 37.48 85.94 g.48 QF
3 0.17 9.6 9.81 26.01 43 54,388 .43 Averzge
4 0.17 9.681 9.81 32.01 43 64,848 13.43 QF
5 0.20 9.61 9.80 21.4%8 a7 53.58 12.71 Lyerage
& 0.20 9.681 9.80 25.48 7 83.58 15.71 QF
7 0.28 9.681 9.82 14,11 4 31.47 17.93 Averzge
g 0.28 9.681 9.82 15.11 38.54 2l.47 22.93 QF
9 0.80 9.a0 9.82 4.10 23.532 45.00 22.48 Averzge
10 0.80 9.6a0 9.82 14,140 33.52 56.00 22.48 QF
11 13.41 9.a7 9.89 7.12 26.68 50.00 23.32 Averzge
12 13.41 9.a7 9.89 14,12 33.88 a0.00 26.32 QF
EST Technology Co., Ltd Report No.ESTE-R1509074  Page 12 of 157
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SULE‘.'EH [dBu\) Date: 2015-09-16

il

- Y
- \L\ FCC PART 15B AV

10

B E 5 1 2 5 10 20 30

Trace: 215 Frequency (MHz)

Site no : 544 Shield Room
Env. / Ins. : Temp:23.68"Humi:56%;Fress:101.52kFa HNEUIRAL
Limit : FCC PBART 15B QF
Engineer : Tony
EUT : LED TV
Power 1 AC 120V/80H=
M/H : SES5FGT
Teat Mode : TX Mode
LISH Cable Emissicn
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
(MH=) {dB} (dE} {dBuV) {dBuv) {dBuv) {dB}
1 0.15 3.48 9.81 23.45 42, 56.00 13.24 Average
2 0.15 3.48 9.81 38.45 55. 86.00 10,24 QP
3 0.17 9.52 9.81 23.87 43. 54.90 11.70 Lverage
4 0.17 9.52 9.81 32.87 32. 84,390 12.70 QP
5 0.20 9.4a0 9.80 19.48 38 53.58 14.70 Averags
& 0.20 9.4a0 9.80 28,48 45, 83.58 17.70 QP
7 0.28 9.4a0 9.82 14.31 34, 51.51 17.18 Average
2 0.26 9.80 9.82 20,91 40. 8l.51 21.18 QP
9 0.81 9.62 9.81 8.10 25. 45.00 20.47 Average
10 0.81 9.62 9.81 15.10 34, 56.00 21.47 QP
11 13.48 9.73 9.91 6.08 25.70 50.00 24,30 Averzgse
12 13.48 9.73 9.91 15.04& 32.70 &0.00 27.30 QP
EST Technology Co., Ltd Report No.ESTE-R1509074  Page 13 of 157
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a0

Level (dBu\)

Date: 2015-09-16

7o

60

50

20

10

FCC PART 15B QP

FCC PART 15B AV

hhhhhﬁnﬁﬁﬁﬁﬁﬁhhh

WWWW

A5

Trace: 215
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/

Test Mode

244 Shield Room

1 2 4 10 20 30
Frequency (MHz)

Temp:23.6" ;Humi:56%;Press:101.52kFa HNEUTREL

FCC BLRT 15B (F
Tony
LED TV

: AC 240V/e0H=z

SESSFGT
TX Mode

LISH Cable Emiszion

Freq Factor Loss Reading Lewve Limits Margin Remark

(MH=) (dE} (dB} {dBuV) {dBuv) {dBuv) {dB}
1 0.15 .45 9.8 29.37 4%.484 56.00 7.368 Lverzge
2 0.15 9.448 9.81 40.33 59.4&0 aa. &.40 QF
3 0.12 9.55 9.80 27.21 458.58 4. 7.54 Lverzge
4 0.12 9.55 9.80 33.95 53.30 ad. 11.20 QF
5 0.21 9.a0 9.80 20.82 40,22 33. 13.10 Lverzge
& 0.21 9.a0 9.80 25.40 45.00 3. 18.32 QF
7 0.27 9.a0 9.83 la.42 35.85 51. 15.40 Lverzge
g 0.27 9.a0 9.83 24.57 44,00 al. 17.25 QF
9 0.38 9.59 9.82 9.66 29.07 48,7 18.71 Lverzge
1a 0.38 9.59 9.82 19.549 39.00 58.7 18.78 QF
11 0.81 9.62 9.81 3.77 23.20 4z, 22.80 Lverzge
12 0.81 9.62 9.81 16.17 35.40 56.00 20.40 QF

EST Technology Co., Ltd Report No.ESTE-R1509074  Page 14 of 157
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SULeveI [dBu\) Date: 2015-09-16

FCC PART15B QP

FCC PART 15B AV

20

10

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)

Trace; 217
Site no : E44 Shield Room
Env. / Ina. : Temp:23.&";Humi:5&%;Fress3:101.52kFa LINE
Limit : FCOC PART 15B QF
Engineer : Tony
EUT : LED TV
Power + AC 240V/80Hz
M/H : SES5FGT
Test Mode : TX Mode
LISH Cable Emissicon
Freq. Factor Loss Feading Level Limits Margin Femark
(MHz) s 1=3] s 1=3] {dBuV) {dBuv) {dBuv) s 1=3]
1 0.15 9.8 9.81 29.05 42,47 56.00 7.53 Average
2 0.15 9.8 9.81 41.08 a0.50 86.00 5.50 QP
3 0.1% 9.8 9.80 28.04 45,453 24.37 .92 Average
4 0.1% 9.681 9.80 30.59 50.00 24,37 14.37
5 0.21 9.681 9.80 18.54 37.95 53.05 15.10 Average
& 0.21 9.681 9.80 24,359 44,30 83.05 18.75
7 0.24 9.681 9.82 15.584 36.27 52.00 15.73 Eyerage
g a 9.681 9.82 21.57 41.00 82.00 21.00
9 0.35 9.681 9.83 9.27 28.71 49,00 20.29 Average
1a 0.35 9.681 9.83 19.1& 38.80 59.00 20,40
11 5.45 9.85 9.85 B.88 28.38 50.00 21.682 Average
12 5.45 9.85 9.85 20.50 40.00 a0.0a0 20.00 QP
EST Technology Co., Ltd Report No.ESTE-R1509074  Page 15 of 157
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4  RADIATED EMISSION TEST

4.1 Limit
4.1.1 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.
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4.2. Block Diagram of Test setup
30~-1000MHz

o
|
vl H : ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A Jm
| - >
ETUT and
Support Svsiem
1 1
TURN TABLE
1. 5m(L)*1 0m(W)*#0 &m(H)—®| [ (FIBRE GLASS]
Above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
I Support System

1.5m(L)*1.0m(W)* 1. 5m(H)

TUEN TABLE
(FIBRE GLASS)

EINNEE INNIN ENNEE NI NEI NNNEIN,
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4.3.

4.4

Test Procedure

EUT and its simulators are placed on a turn table, which is 1.5 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above |GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked.

. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
2. The frequency 2412MHz . 2422MHz. 2442MHz. 2462MHz and 2472 MHz is
fundamental frequency which no limit, the limit on plots is automatically
generated by the software, it's not fundamental limit, we can't remove it.
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4.5. Test Data

30-1000 MHz

20 Level (dBuVimj Date: 2015-08-17

70

G0
FCC PART| 15 BI3M)

50 HdE-

W T},

30

20

10

30 100. 200, 300. 400. 500. 600, 700, 800. a00. 1000
Frequency (MHz)

Site no. : 9848 1# chamber : B03

Dis. / Ant. : 3m 27137 : VERTICLL
Limit : FCC BART 15 EB(3M)

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power r AC 120V/e0Hz

M/ : JE55FGT

Test Mode : IEEE 302.11k CH1 2412TX

1 30.00 18.51 0.65 15.4% 35.62 40,00 4,38 QP
2 148.34 11.00 1.83 23.94 36,63 43.50 .27 QE
3 296.73 2.99 2.32 26.95 12,28 g.00 3.74 QF
4 377.2¢8 14,3¢& 2.82 21.81 358,33 &.00 £.81 QE
5 454,28 168.85 2.94 21.2% 40.88 46.00 5.12 QF
& &07.13 15.80 3.41 14.1% 37.40 g.00 2.680 QF
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a0

Level {dBuVim)

Date: 2015-09-17

70

60

50

30

20

10

40————J !

FCC PART 15 B(31M)

B

Site
Dis. /
Limit
Env.
Engineer
EUT

no.
Ant.

/ Ins.

PoweTr
FOWEL

M/

Teat Mode

=
=T S I

e L R
LU LR )

100.

200.

300. 400, 500. G600

Frequency (MHz)

700,

800. 900, 1000

968 14 chamber no. z0e
3m 27137 pol. @ HORIZONTIZL
FCC ERRT 15 B(3M)
Temp:23.6" ;Humi:56%;Press:101.52kPa
Tony
LED TV
: AC 120W/e0Hz
SESSFGT
IEEE 202.11k CH1 2412TX
Cakble Emizzion
Loss Eeading Level Limits Margin ERemark
{dB) {dBu¥) {dBu¥V/m) (dBu¥V/m) (dB)
11.00 1.69 21.99 34.88 B.82 QE
9.47 1.939 24,51 35.97 0.03 QE
13.08 2.43 26.45 42,00 4,00 QF
14.93 2.70 20.73 2.38 T.84 QE
18.04 3.21 15.73 36.98 9.02 QE
22.03 3.92 11.8%9 37.84 g.14 QF

1
(=T o BT L Ry I ]

oo
=1
[V )
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80

Level (dBuVimj

Date: 2015-09-17

70

60

50

40

30

20

10

FCC PART 15 B(3M)

Site no

100, 200. 300. 400, 500, 600,

Frequency (MHz)

1% chamber a7

700,

200, ao0.

Dis. / Ant. 3m 27137 HORIZONTAL
Limict FCC PART 15 B(3M)

Env. / Ins. Temp:23.6" rHumi: 56%;Press:101.52kPa

Engineer Tony

EUT LED TV

Fower » AC 120W/e0Hz

M/N SES5FGI

Teat Mode

IEEE &02.11lk CH7 2442TK

Cable Emission
Freq. Loss Beading Lewvel Limits Margin ERemark
(MHz) {dB) {dBuV) {dBu¥/m) (dBu¥V/m) (dB)
1 145,34 11.00 1.89 15.14 31.83 43.50 11.8&7 QF
2 228.83 3.43 2.08 23.93 35.448 45.00 10.34 QF
3 299.68% 13.01 2.38 27.58 42.37 45.00 3.03 QF
4 374,335 14.33 2.70 20.13 37.78 45.00 2.24 QF
3 454,88 &.65 2.394 15.80 g8.19 45.00 7.81 QF
& 796.30 22.03 3.92 12.73 . BE 45.00 7.32 QF

1000

EST Technology Co., Ltd
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SULENEI (dBuVIim) Date: 2015-09-17

70

G0

FCC PART 15 B(311)
a0 5B
= I

40 ] ¥

30

20

10

]
30 100, 200, 300, 400, 500, 600, 00, 200, 900, 1000
Frequency {MHz)
Site no. : 966 1# chenmber » 808
Dis. / Ant. i 3m 27137 » WERTICAL
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:23.6";Humi:56%;Pres3:101.52kPa
Engineer : Tony
EUT : LED TV
Power : BC 120V/&0Hz
M/H : JES5FEI
Test Mode : IEEE 202.11b CH7 2442TX
Cable Emissicon
Freq. Loss Eeading Lewvel Limits Margin ERemark
(MH=z) {dB) {dBuWV) {dBu¥V,/m) (dBu¥/m) (dB)

1 30.00 18.51 0.&5 17.53 3 3.31 QE

2 34.85 15.55 0.72 17.59 3 .14 QE

3 73.E5 6.22 1.15 159.33 2 13.30 QF

4 14E8.34 11.00 1.639 22.90 3 7.91 QF

3 299.88 13.01 2.38 23.42 K 7.19 QF

& 522.78 18.04 3.21 18.73 3 £.02 QF
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20 Level (dBuVim) Date: 2015-09-17
il
g0
FCC PART 15 B(3M)
a0 5B
so— 5 z
30
20
10
0
30 100, 200, 300, 400, 500, Gg0a0, 700, 200, 00, 1000
Frequency (MHz)
Site no. : 966 14 chamber 209
Dis. / Ant. : 3m 27137 : VERTICLL
Limit : FCC EART 15 B(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/H : SESSFET
Test Mode : IEEE 802.11k CH13 2472TX
Cakble Emizzion
Freq. Lozs Beading Lewvel Limits Margin ERemark
1z dBuv) (dBuV,/m} {dBuV,/m} {dB)
1 30.00 18.51 0.&5 17.01 &8.17 40,00 3.83 QE
2 34.85 15.55 0.72 18.81 35.08 40,00 4,92 QE
3 301.&0 13.04 2.39 21.28 36.89 £.00 9.31 QE
4 454,88 18,85 2.94 17.47 37.08 48,00 .94 QE
5 522.7%8 18.04 3.21 15,38 38.83 £.00 9.37 QE
B 835.10 22.55 3.77 9.82 36.14 48,00 9.88 QE
EST Technology Co., Ltd Report No.ESTE-R1509074  Page 23 of 157
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Level (dBu\/m) Date: 2015-09-17

20

70

G0
FCC PART 15 B(31M)

50 B

30

20

10

30 100. 200, 300, 400, 500, 600, 700. 800, a00. 1000
Frequency (MHz)

3ite no. : 986 14 chamber 210
Dis. f REnt. : 3m 27137 HORIZONTAL
Limit : FCC EART 15 B(3M)
Env. / Ins. : Temp:23.8";Humi:56%;Press:101,.52kPa
Engineer : Tony
EUT : LED TV
Power 1 AC 120V/E0HZ
M/H : SESSFGT
Test Mode : IEEE &02.11k CH13 2472TX
Cakle Emission
Freq. Loss Beading Level Limits Mergin Remark
{MH=z) {dB) {dBuV) {dBuV,/m) (dBuV/m) (dB)
1 14%.34 11.00 1.69 20.51 33.20 43,50 10.30 QF
2 224.00 9.42 2.01 24.11 35.54 4&6.00 10.4& QE
3 299,848 15.01 Z2.38 25.77 41.14 &.00 4,54 QF
4 374,35 14.53 2.70 20.43 .08 &.00 T.54 QF
5 454.B8 16.85 2.94 18.05 37.84 46.00 .36 QF
& 794,30 22.03 3.92 11.70 37.65 44,00 5.35 QF
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Level (dBuVim) Date: 2015-09-17

a0

70

G0
FCC PART 15 BI3N)

50

=
=1
m

[&

4U_|—1—|
30
20

10

30 100, 200, 300, 400, 500, 600, 700, 800, 800, 1000
Frequency (MHz)

Site no. : 966 1# chanmber 211

Dis. [/ Ant. : 3m 27137 HORIZONTIAL
Limit : FCC PART 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa

Engineer : Tony

EUT : LED TV

Power » BC 120V/80Hz

M/ : SES5FGT

Test Mode + IEEE E£02.11g CH1 2412TX

Cable
Freq. Loss Beading Limits Margin Eemark
MHz) dB) {dBuv) {dBuV/m) (dB)

1 148.34 11.00 1.8%9 21.87 34,36 43.50 .14 QE
2 225.%4 3.47 1.99 23.687 35.13 §.00 10.87 QF
3 301.&0 13.04 2.3%9 23.91 359,34 45.00 6.66 QP
4 371,44 14,23 2.87 19.31 36.87 45.00 9.13 QP
5 52g.84 18.15 3.1 12.58 33,89 §.00 12.11 QE
& E207.94 22.31 3.80 13.497 40.08 4g.00 .82 QE
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a0

Level (dBuW/m)

Date: 2015-09-17

70

60

50

30

20

10

40 ] (i

FCC PART 15 BI3NM)

o
(=1
m

30

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

Prirer
DOWEE

M/H

Teat Mode

200. 300. 400. 500.

Frequency (MHz)

FCOC PART 15 B({3M)

Temp:23.6" ;Humi: 56%;Press:101.52kPa

Tony
LED TV

: AC 120V/e0Hz

SES5FGT

IEEE 202.11g CH1 2412TX

33 Beading Level
(4B} {dBuv) {dBuV,/m)

800. 900. 1000

Margin Remark
': 'j.E :|

1 30
i 34
3 148
4 2535
5 377
& 528

Lo = LI = VI S o R |

[= LT S s U W LT }

18.51 0.a5 17.71 6.87
15.55 0.72 17. 64 33.91
11.00 1.4% 23.53 g.22
13.01 2.38 24.02 359.41
14.38 2.8 13.48 37.08

g.15 3.16 17.41 g.72

=1 o LA
[ Iy

o

[N T B F VG Wt |

=1 00 o

o

EST Technology Co., Ltd

Report No.ESTE-R1509074

Page 26 of 157



FCC ID: 2ACWISESSFGT

gpLevel (dBuvim)

Date: 2015-09-17

i)
G0
FCC PART 15 BI3M)
a0 -GaB
i ;
40 -~ ]
30
20
10
0
30 100. 200. 300. 400. &00. a00. T00. aoan. 900. 1000
Frequency {(MHz)
Site no. : 986 14 chamber g813
Dis. / Ant. : 3m 27137 : VERTICEL
Limit » FCC PART 15 B(3M)
Env. / Ina. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED IV
Power : BT 120V/&0H=
M/H : SESSFGET
Test Mode » IEEE 202.11g CH7 2442TX
Cekle Emiszion
Freg. Loszs Beading Level Limits Margin Renark
MHz) dB) {dBuWV) {dBu¥v,/m) (dBuV/m) dB)
5.591 0.83 146.62 35.78 40,00 4,22 QF
14.52 0.7% 17.30 2.80 40,00 7.40 QP
10.82 1.61 23.54 35.97 43,50 7.53 QE
13.01 2.38 25.12 40.51 46.00 5.439 QE
1&8.E5 2.94 22.02 41.81 46.00 4,339 QE
22.24 3.54 9.3548 35.4684 44,00 0.38 QF
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20 Level (dBuV/m) Date: 2015-09-17
70
60
FCC PART/ 15 BI30T)
50 -hdB
40 | ii #
30
20
10
GSU 100. 200. 300. 400, &00. G00. 700, 200. a00. 1000
Frequency (MHz)
Site no. : 966 14 chember B14
Dis. [/ Ent. » 3m 27137 HORIZOWNTIAL
Limit » FCC BRRT 15 B(3M)
Env. / Ins. : Temp:23.6" Humi : 56%;Pres3:101.52kFa
Engineer : Tony
EUT : LED TV
Power » AC 120V/60H=
M/ » SESSFGET
Test Mode » IEEE 202.11g CH7 2442TX
Cable Emissicon
Loss Eeading Level Limits Margin Remark
{dB) {dBuWV) f {dBu¥/m) (dB)
1 14%8.34 11.00 1.&9 20.01 2.70 43.50 10.80 QF
2 225,54 5.47 1.99 24.15 35.85 £.00 10.35 QF
3 299.8% 13.01 2.38 268,42 41.81 48,00 4,13 QE
4 374.35 14.93 2.70 20.77 38.40 45.00 T7.80 QF
3 454,80 6.73 2.93 17.71 37.37 448,00 5.63 QF
B 794,38 22.04 3.E89 12.48 8.39 48,00 T.81 QE
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Level (dBuVim)

Date: 2015-09-17

ao
70
G0
FCC PART 15 B(311)
a0 -GdB
f I
40 | {4
30 W
20
10
GSU 100. 200. 300. 400. 500. G00. 700. a00. a00. 1000
Frequency {MHz)
Site no. 968 14 chamber E15
Dis. / Znt. : 3m 27137 HORIZOWTIEL
Limit » FCC BART 15 B(3M)
Env. / Ins. : Temp:23.6" Hami:56%;Press:101.52kPa
Engineer Tony
EUT LED TV
Power » AT 120WV/60HZ
M/H SESSFGT
Tezt Mode IEEE E02.11g CH13 2472TX
Cakble Emizszion
Loas Eeading Level Limits Margin Eemark
{dB) dBuv) {dBuV/m) (dBu¥V/m) {dB)
1 151.2% 10.82 1.61 22.3 34.77 43,50 5.73 QP
2 225.94 9.47 1.939 21.68 33.14 45.00 12.86 QE
3 299.8% 13.01 2.38 28 42.14 448,00 3.54 QF
4 374.35 14.93 2.70 18.2 35.84 4&8.00 10.1& QE
3 526.64 158.15 3.1% 13,49 34.80 448,00 11.20 QF
& B0&.00 22.24 3.E84 12.49 38.57 458,00 7.43 Qe
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80 Level (dBulim)

Date: 2015-09-17

70
60
FCC PART 15 B({3LY)
50 iju|=]
40—' 1 4 ]
30
20
10
GSU 100. 200. 300. 400. 500. G00. a00. a00. 1000
Frequency {MHz)
Site no. : 98& 14 chamber I : Blé
Dis. / Ant. : 3m 27137 j+ : WVERTICRL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kP
Engineer : Tony
LED IV
: AC 120V/e0Hz
SES5FGT
IEEE 202.11g CH13 2472TX
Cable Emissi
Fregq. Loas Reading Lewvel Limits Margin DRemark
MHz) dB) dBuV) dBu¥ {dBuV/m) {dB)
1 30.00 12.51 0.65 16.15 35.31 40,00 4,88 QF
2 148.34 11.40 1.69 23.18 35.87 43.50 7.683 QF
3 298.75 12.9% 2.32 23.98 39.29 45.00 6.71 QF
4 378,20 14,349 2.84 15.91 37.54 §.00 g.48 QF
5 522.7¢ 12.04 3.21 15.28 40,53 §.00 5.47 QF
& €07.15 13.80 3.41 13.33 £.04 §.00 3.4%8 QF
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a0 Level (dBuVim) Date: 2015-09-17

70

G0
FCC PART 15 B(31)

50 e

s 4

30

20

10

30 100, 200, 300, 400, 500. G00. 700. 800. 900. 1000
Frequency (MHz)

Site no. : 986 14 chamber LCata no. : 817
Dis. / Ant. : 3m 27137 Ent. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED IV
Power : AC 120V/&0H=z
M/ : SE55FGI
Test Mode : IEEE E02.11n HT20 CH1 2412TX
Cakble Emizszion
Loss Eeading Level Limits Margin Eemark

(dB) (dBuv) (dBuV,/m) (dBuV/m) (dBE)

1 30.00 g.31 0.a5 14.08 33.24 40.00 4.7a QF
2 34.85 15.55 0.72 18.448 34.73 40.00 5.27 QE
3 142.34 11.00 1.4% 23.00 35.46%9 43.50 T.81 QE
4 293.84 13.01 2.38 27.08 12.47 45.00 3.53 QF
5 373.20 14.33 2.84 18.83 36. 46 45.00 3.54 QF
& 454.848 148.65 2.394 15.49 39.28 45.00 6.72 QF
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80L91.re| {dBu\Im) Date: 2015-0917
70
il
FCC PART 15 B3I}
&0 -ficl
0 — t |
30
20
10
0
30 100. 200, 300, 400. 500, 600, 700. 800. a0o. 1000
Frequency (MHz)
Site no. 966 1# chamber no. 3 818
Dis. / REnt. 3m 27137 pol. @ HORIZOWIAL
Limit FCC FART 15 B(3M)
Env. / Ins. Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT LED TV
Power AC 120V/60Hz
M/H SESSFGT
Test Mods IEEE £02.11n HT20 CH1 2412TX
Cable Emis=icn
Freg. Loss Reading Level Limits Margin ERemark
{MH=z} {dB) {dBuV) (dBu¥V,/m) ({dBu¥/m) (4B}
1 14%.34 11.00 1.&9 20.55 33.24 43.50 10.2& QE
2 224,00 5.42 2.01 23.84 35.27 445,00 10.73 QF
3 299.8% 13.01 2.38 26.71 2.10 48,00 3.90 QF
4 374.35 14.9 2.70 20.95 B.58 4&.00 T7.42 QE
5 449,04 148.45 2.95 17.53 36.93 4g8.00 9.07 )
& 801.15 22.07 3.83 11.74 37.684 445,00 5.38 QF
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Buleveltdauvﬁﬂ] Date: 2015-00-17

70

60
FCC PART 15 B(3M)

50 23

40—' - 4
30
20

10

30 100, 200, 300, 400, 500, G00. T00. 800, a00. 1000
Frequency {MHz)

Site no. : 986 1# chamber Data no. 3 819

Dis. / BEnt. : 3m 27137 Ent. pol. HORIZONTAL
Limit : FCC PART 15 B({3M)

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : RC 120V/€0Hz

M/H : SES5FGT

Test Mode : IEEE 802.11n HT20 CH7 2442TX

Cable Emissicn
Loas Reading Level Limits Margin DRemark
(dB) {dBuV) {dBu¥V/m) {dBu¥V/m) (dB)

1 151.25% 10.82 1.8l 1s. 2.259 43.50 11.21 QP
£ 225.94 .47 1.99 25.08 g.54 48.00 S.48 QP
3 299.848 13.01 2.38 24.55 39.94 48.00 6.08 QP
4 377.24% 14.38 2.8 18.32 35.90 48.00 10.10 QP
5 52a.84d g.15 3.18 13.59 34.30 48.00 11.10 QP
& 807.94 22.31 3.80 12.23 g.34 48.00 T.66 QP
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8ULe1.r».=,~I {cdBu\im) Date: 2015-09-17

70

60
FCC PART 15 B(3M)

50

o
[=1
m

30

20

10

30 100, 200, 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)

Site no. : 966 14 chamber 220

Dis. / Rnt. : 3m 27137 : VERTICAEL
Limit : FCC ELRT 15 B(3M)

Env. / Ins. : Temp:23.6" ;Humi:56%; Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120W/e0Hz

M/H : SESSFGT

Test Mods : IEEE 802.11n HT20 CH7T 2442TX

Limits Margin ERemark
': 'j.E :|

1 30.00 g8.51 0.65 15.48 35.64 40.00 4,38 QP
2 35.z22 14.93 0.75 17.24 32.98 40.00 .02 QE
3 148,34 11.00 1.69 23.28 35.95 43.50 7.53 QF
4 293,86 13.01 2.38 23.80 39.19 §.00 .81 QP
5 S52&.e84 g.15 3.1¢ 12.64 33.35 45.00 £.05 QE
& @&07.15 13.80 3.41 13.48 36.67 §.00 3.33 QF
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80

Level {dBuV/m)

Date: 2015-09-17

70

G0

50

30

20

10

40 SN B

FCC PART 15 B{3M)

=0
[=3
m

30

Site no.

Dis. / Ant.

Limit
Env. / Ins.
Engineer

EOT

M/
Test Mode

200. 300. 400, 500. 600, 700.

Frequency (MHz)

800. 900.

Margin Renmark
': 'jE :I

oo oo -

oot RoCooun

s

388 1% chamber a2
3m 27137 : WERTICLL
FCC ELRT 15 B(3M)
Temp:23.68" ;Humi:56%;Press:101.52kFa
Tony
LED IV
: RC 120V/e0H=z
SESSFGET
IEEE £02.11n HT20 CH13 2472TX
Cable Emisszicon
Loss Beading Level Limits
(dB) {dBuv) dBuV,/m) dBuV,/m)
17.72 0.87 148.60 34,93 40,00
15.55 0.72 18.38 34,65 40,00
10.82 1.581 23.78 .21 43.50
13.01 2.38 25.77 11.16 16.00
16,85 2.84 20.83 40.42 4g8.00
2.15 3.1¢ 15.82 353.493 &.00

o

[ A R ST (5 N L -
[TERN LA

L)

o

1 O
o
¥

1000
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FCC ID: 2ACWISESSFGT

a0

7o

G0

50

40

30

20

10

Level (dBuVim)

Date: 2015-09-17

FCC PART 15 B(3M)

o
[=1
m

== 5]

i

100. 200, 300. 400, 500. 600,

Frequency (MHz)

=

200, a00. 1000

Margin ERemark
': 'j.E ]

iy
ey
Al
=]

Site no. 986 14 chamber 222
Dia. / REnt. 3m 27137 HORIZ
Limit FCC EART 15 B(3M)
Env. / Ins. Temp:23.8" ;Humi:58%;FPress:101.52kFa
Engineer Tony
EUT LED IV
Power » BC 120V/&0Hz
M/ SES5FGT
Tezt Mode IEEE 202.11n HT20 CH13 2472TX
Cakle Emissicn
Freqg. Loss Reading Level Limits
MHz) {dB) {dBu¥) {(dBuV/m) (dBuV/m)
1 224.00 3.42 2.01 2.1 45.00
2 29%.&8 13.01 2.38 25.49% .3 45.00
3 374.35 14.33 2.70 20.14 7.77 45.00
4 454,28 16.65 2.94 12.27 37.86 §.00
5 524.70 12.09 3.18 12.84 34.12 45.00
£ T8E.24 22.03 3.82 12.11 38.08 45.00

1 b OO D g o0
o R

ES N Y L I N
E ]
L]

M
E]
=]
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FCC ID: 2ACWISESSFGT

80

Level {dBuV/m)

Date: 2015-09-17

70

G0

50

30

20

10

FCC PART 15 B30}

-GclB

30 100,

200, 300. 400, 500. 600, f00. 800

Frequency (MHz)

200.

Site no. 966 14 chamber no. a2
Dis. / Ent. 3m 27137 . pol. : HORIZONIAL
Limit FCC EBART 15 B({3M)
Env. / Ins. Temp:23.6" ;Humi: 56%;Pres3:101.52kPa
Engineer Tony
EUT LED TV
Power RO 120V/60HZ
M/N SES5FGET
Test Mode IEEE E02.11n HT40 CH1 2422TX
Cable Emissicon
Freq. Loas Beading Level Limits Margin ERemark
(MHz) {dB) {dBuV) {dBu¥V,/m) (dBuV/m) (dB)
1 148.34 11.00 1.&9 20.47 33.1%8 43.50 10.34 QE
2 225.94 9.47 1.499 20.29 31.75 46.00 14.25 QE
3 30l1.&0 13.04 2.39 24,83 40,08 44.00 5.92 QF
4 377.28 14,345 2.82 15.03 35.681 44.00 10.39 QF
5 5§22.7& 18.04 3.21 14,81 £.08 46,00 3,94 QP
B B07.94 22.31 3.E0 12.41 g.52 46,00 T.48 QE

1000
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FCC ID: 2ACWISESSFGT

Level (dBuVim)

Date: 2015-09-17

80
70
60
FCC PART 15 B(3M)
50 el
aol— g ‘
30
20
10
GSU 100. 200. 300. 400. 500. G00. 800. 900. 1000
Frequency {MHz)
Site no. : 966 14 chamber 524
Dis. / Ent. 1 3m 27137 : WVERTICAL
Limit : FCC EART 15 B(3M)
Env. / Ins. Temp:253.6" ;Humi : 56% ;FPres3:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/&0H=
M/ SE55FGT

Teat Mode

IEEE &02.11n HT40 CHI

1 30.00 .51
2 151.25 10.82
3 299.46 13.01
4 374.33 14.33
5 &07.15 13.80
& 7T41.98 22.33

e L I R

[N S

]

oo
-1 b

15.47 34.683
21.1919 34.42
24,22 359.61
21.13 .76
14,24 g.05
7.84 33.84

37 QE
LE QE
39 QE
24 QE
35 QF
18 QF
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FCC ID: 2ACWISESSFGT

20 Level {dBuV/m) Date: 2015-09-17

70

G0
FCC PART 15 B3N

50 itB:

e
LTI

40

30

20

10

30 100, 200, 300, 400, 500, 600, 700, 800, apn, 1000
Frequency (MHz)

Site no. : 988 14 chamber : 825

Dis. / Ant. : 3m 27137 : VERTICLL
Limit : FCC BART 15 B({3M)

Env. / Ins. : Temp:23.6";Huni:56%;Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : RC 120V/80Hz

M/ : SE55FGT

Test Mode : IEEE 802.11n HT40 CHS 2442TX

Cable Emission
Loss Beading Level Limits Margin Remark
{dB) {dBuWV) {dBuV,/m) (dBu¥V/m) (d4B)

1 30.97 17.72 0.&7 16.66 35.05 40.00 4,35 QP
2 148,34 11.00 1.8% 22.33 35.02 43.50 2.48 QB
3 299.&6 13.01 2.38 24,37 33.78 &.00 g.24 QF
4 373.20 14.393 2.84 13.839 37.52 &.00 .48 QF
5 522.7& 15.04 3.21 21.4a0 42.85 45.00 3.15 QF
& &07.15 153.80 3.41 11.45 34.86 45.00 11.14 QF
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FCC ID: 2ACWISESSFGT

20 Level {dBuV/m) Date: 20150917
i)
G0
FCC PART 15 B(31)
a0 ijH =
4[] ﬁ I a':lr.n
30
20
10
GSU 100, 200. 300, 400, 500. G0a0. 700. 200. a0an. 1000
Frequency (MHz)
3ite no. : 986 1# chamber 28
Dis. F Ant. : 3m 27137 HORIZONTAL
Limit : FCOC PART 15 B({3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres3:101.52kPa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/H : SESSFET
Test Mode : IEEE 802.11n HT40 CHS 24421X
Cable Emission
Freq. Loss Eeading Lewel Limits Margin Eemark
(MHz ) {dB) {dBuV) (dBuV,/m) (dBuV/m) (dB)
1 148.34 11.00 1.69 21.350 34.1%9 43,50 9.31 QF
2 225.94 3.47 1.499 24.11 35.57 44,00 10.43 QF
3 299.68 13.01 2.38 25.87 41.248 44,00 4,74 QF
4 374.33 14.53 2.70 20.80 5.23 44,00 T.77 QF
5 5268.64 .15 3.18 13.48 34.789 44,00 11.2 QF
& 801.15 22.07 3.83 12.07 37.97 48,00 .03 QP
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FCC ID: 2ACWISESSFGT

a0

Level {dBuVim)

Date: 2015-09-17

70

60

50

30

20

10

T

FCC PART 15 B(3L)

=
(=1
m

Site no. 966 14 chamber 827
Dis. / REnt. 3m 27137 HORIZONTAL
Limit FCC EART 15 B(3M)
Env. / Ina. Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT LED TV
Power : AC 120W/60H=
M/ SES5FGET
Test Mode IEEE E202.11n HT40 CHY9 2462TX
Cakle Emisszicn
Freq. Loss Reading Lewvel Limits Margin Remark
MHz) {dB) dBuv) dBuv/m) (dBuV/m) (dB)
1 148.34 11.00 1.69 20.148 2.85 43.50 10.65 QF
2 224.00 5.42 2.01 22.30 33.73 45.00 12.27 QP
3 301.80 13.04 2.39 268.05 41,48 45.00 4,52 QF
4 371.44 14.89 2.687 20.89 38.25 45.00 7.75 QRF
5 454.28 1&8.65 2.94 17.22 36.81 45.00 9.139 QF
& 807.94 22.31 3.80 11.44 37.37 44.00 2.43 QP

200.

300. 400. 500. 600,

Frequency {MHz)

700.

800.

900.

1000
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FCC ID: 2ACWISESSFGT

80 Level (dBuVim) Date: 2015-09-17

70

G0
FCC PART 15 B{3M)

50 6B
4n—| t

30

20

10

030 100. 200. 300. 400, 500. 600, 700, 800. a00. 1000
Frequency (MHz)
Site no. : 986 14 chamber no 828
Dis. / Ant. : 3m 27137 pol VERTICAL
Limic : FCC FART 15 E(3M)
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : AC 120V/e0H=
M/ : SE55FGT
Test Mode : IEEE 202.11n HT40 CHY 2482TX
Cakle Emi=z=sicon
Freq. Loss Eeading Level Limits Margin Remark
{ ] [f=1=3] {dBuv) {(dBuV/m) (dBu¥/m) (dB)

1 30.00 8.51 0.85 17.17 £.33 40.00 3.687 QF

2 34.85 15.53 0.72 17.94 34.2 40.00 5.77 QF

3 142,34 11.00 1.689 21.82 34,31 43.50 3.19 QF

4 293,88 13.01 2.38 24.11 33.50 45.00 §.50 QF

3 524.64 g.13 3.16 153.E848 41,17 45.00 4,83 QF

& &07.15 13.80 3.41 13.55 &.76 15.00 .24 QF
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FCC ID: 2ACWISESSFGT

1000-18000 MHz

Level {dBuWim)

Date: 2015-09-21

120

110

90

FCC PART 15C PEAK

7o

FCC PART 15C AV

50

30

10

—

=

1000

S5ite no. 14 96& chember B29
Dis. / Ent. il ENT 1-18G VERTICRL
Limit FCC BART 13C FERK
Env. / Ins. Tenp:23.68" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT LED TV
Power : AC 120V/e0H=
M/H SESSFGT
Test Mode IEEE 802.11k CH1 2412TX
Ant Cakble Amp Emisz=sicon
Freq. Factor Loss Factor Reading Level Limits Margin Remark
MHzZ) (dB/m) 4By {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2412.00 27.80 g.684 34,487 94,27 T74.00 -20.27
2 3975.00 29.80 10.81 44,03 458.02 T74.00 25.98
3 4824.00 31.28 11.824 42.33 49,79 54.00 4,21
4 4824.00 31.28 11.84 52.24 59.70 74.00 14.30
5 £950.00 35.29 11.5% 38.40 50.91 74.00 23.09
8 g 37.32 11.45 34.14 49,25 74.00 24.75
7 3 40,535 11.30 29.85 458.75 T74.00 25.25

4000, 6000,

F

a00a0.

10000, 12000.

requency (MHz)

14000, 16000, 18000

o
m
=
I
1
b
w

Emission Lewel= Antenna
The emission levels that
limit not reported.

gre

+ Cskle Loss - B
dB below the

EST Technology Co., Ltd

Report No.ESTE-R1509074



FCC ID: 2ACWISESSFGT

120

Level {dBuVim)

Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

s

g}
[y

i

10
G1[][][]

Site no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/N

Test Mode

4000. 6000. a8000. 10000
Frequency (MHz)
1# 9&& chanbker Data no.
3m  ANT 1-1&8G Bnt. pol.

FCC PBART 15C PERK
Temp:23.6";Humi:56%; Press:101.52kFa
Tony

LED TV

: RC 120V/e0H=z

SES5FGT
IEEE 802.11b CH1 2412TX

12000,

830

14000, 16000. 18000

HORIZONTAL

Ant. Cable Lmp Emissi
Factor Loass Factor BReading Lewvel
{dB/m) 4B} {dB}) {dBuV) /
27.60 f.64 34,684 96.31 .

2%.71 10.8& 6.28 44,54 g1

31.28 11.84 35.66 43.01 50.47
31.28 11.84 35,688 54.72 62.18
35.29 11.5& 34.34 39.52 52.03
37.32 11.45 33.688 33.04 48.15
41.51 10.90 33.08 30.05 43,40

Limits Margin Remark
{dBu¥ (dB)

T4.00 -21.91

T4.00 23.17

54.00 3.53

T4.00 11.82

T74.00 21.397

T4.00 25.85

T4.00 24,80

Freqg

{MH=
1 2412
2 40248
3 4524
4 4824
B £950
8 2684
7 40354,

Remarks

|

Emissicn Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
The emission levels that are 20d4B below the
limit are not reported.

gfficial

EST Technology Co., Ltd
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

[
(=]

7

LJMJWWW

[

50

vt

10

1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 1# 966 chamber Data no. : 833
Dis. / Ent. » 3m ANT 1-18G AZnt. pol. : VERTICAL
Limit + FCC PBLRT 15C EERK
Env. / Ins. v Temp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power » RAC 120V/60Hz
M/ » SESSFET
Teat Mode » IEEE 202.11b CH7T 2442TX
Ant. Cable Lmp Emissicn
Fredq. Factor Loss Factor BReading Lewvel Limits Margin Remark
{MHZ) {dB/m) {dB) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 2442.00 27.&0 34,85 37.88 37.30 74.00 -23.30
2 402&.00 28,71 38.28 43.47 47,78 74.00 26.24
3 4284.00 31.37 35.82 12,68 50.28 54.00 3.72
4 4284.00 31.37 35.22 53.35 £0.27 74.00 13.03
3 §950.00 35.29 34,34 37.01 43,52 74.00 24,48
& 7324.00 3g6.55 34,14 35.71 49,83 74.00 24.31
7 1422&.00 41.&%& 33.41 259,35 48.51 74.00 25.43

Remarks: 1. Emissicn Lewvel= Antenna Factor + Cable Loss - Rmp Factor + Reading.
The emission levels that are 204B bkelow the official
limit are not reported.

kg
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FCC ID: 2ACWISESSFGT

Level (dBu\im) Date: 2015-09-21
120
110
1
a0
FCC PART 156C PEAK
70
- FCC PART 16C AV
E O
% : hVJW?WW
SUW
10
0
1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 13000
Frequency (MHz)
Site no. : 1# 9464 chamber Data no. @ 834
Dis. / AEnt. : 3m ANT 1-18G Ant. pol. @ HORIZONWTAL
Limit : FCC FART 13C PERK
Env., / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : AC 120V/e0H=z
M/H : SES5FGT
Test Mode : IEEE 202.11k CH7 2442TX
Ant. Cakble Emp Emissicon
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHz) {dB/m) ({dB) {dB) {dBuv) {dBuV/m) dBuV/m) dB)
1 2442.00 27.80 6.67 34,85 39.28 35.70 74.00 -24.70
2 402&.00 29.71 10.8& 368.28 43.72 45.01 74.00 25.399
3 4384.00 31.37 2.07 35.82 42,88 50.&0 54.00 3.40 LVEer
4 4384.00 31.37 12.07 35.82 53.80 81.42 74.00 12.58 Fezk
3 £950.00 35.29 11.5% 34.34 37.08 43,539 74.00 24.41 Eezk
& 7324.00 3&.55 11.57 34.14 37.63 51.681 74.00 22.39 Eezk
7 11200.00 39.35% 11.14 33.24 253.74 47.03 74.00 26.397 Fezk
Bemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Fector + Beading.
2. The emission lewvels that are 204B below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuVimj Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

T

50

n
3

30

10

1000 4000, G000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)

Site no. : 14 966 chamber Data no. : B35

Dis. / Ant. : 3m  RANT 1-12G Ant. pol. : HORIZONTIAL
Limitc : FCC BLRT 15C PERE

Env. / Ins. : Temp:23.6";Humi:56%;Fress:101.52kPa

Engineer Tony

EUT LED TV

Power
M/H
Teat Mode

: BC 120

SES5FGT

IEEE &02.1lk CH13 2472TX

Ant. Cable Lnp Emis=icn
Fregq. Factor Loss Factor Eeading Level Margin Eemark
{MHZ=) {dB/m) {dB) {dB) {dBuV) {dB)
1 £.71 35.11 100.539 99.77 0 -25.77 Peak
2 10.83 £.18 43,52 47.594 T4.00 26.08 Peak
3 12.37 35.98 43.00 50.88 54.00 3.12 Lyrerage
4 12.37 35.98 54,58 £2.48 T4.00 11.54 Peak
3 11.40 34.22 33.248 47,20 T74.00 26.80 Feak
& 11.14 33.24 28.51 45,80 T4.00 28.20 Peak
7 11.04 33.03 27.68 46,85 74.00 27.15 Peak

Remarks: 1. Emissicon Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 204B bkelow the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBu\im) Date: 2015-09-21
110
1
a0
FCC PART 15C PEAK
70
FCC PART 14C AV
1 [ i
50 < ~wéﬂﬁmwﬂhj quhir»ﬂgmﬁm«wJ“";‘**xﬁuM\\&h”!}ﬂfmfu
30
10
]
1000 4000. 6000. 28000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 14 986 chamber Data no. : 836
Dis. / Znt. : 3m  ANT 1-12G Ant. pol. @ VERTICAL
Limit : FCC ELART 15C FELK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power + AC 120V/60Hz
M/H 1 SESSFGET
Test Mode : IEEE 202.11b CH13 2472TX
nt. Cakle Emp Emissicn
Freqg. Factor Loss Factor Beading Level Limits Margin Eemark
{MHz) {dB/m) ({dB) (dB) {dBuV) {dBuV/m) {dBuV/m) (dB)
1 2472.00 27.58 6.71 35.11 102.30 101.48 74.00 -27.48 B
2 3975.00 29.&0 10.821 3g8.42 44.43 48.48 74.00 25.52 E
3 4344,00 31.47 12.37 35.9& 2.88 50.78 54.00 3.24 z
4 4944.00 31.47 12.37 35.9¢ 54,12 £2.00 74.00 12.00 Fezk
5 £350.00 35.29 11.5¢& 34.34 37.15 49,68 74.00 24.34 Feak
& 10180.00 32.42 11.49 34.53 31.86 47,24 74.00 26.76 Fezk
7 13954.00 41.35 10.9& 2,949 30.75 50.07 74.00 23.83 Eezk
Remarks: 1. Emissicn Level= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.
2. The emission lewels that are 20dB kelow the cfficisl
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level {dBuVIim)

Date: 2015-09-21

120
110
1
a0
FCC PART 15C PEAK
70
H FCC PART 156C AV
- T
50 2 1 8 '
LMMJ[ﬁwvhﬂquVJJvﬁﬁw«nﬂwdLr#w1ﬁPJmﬁq$w~n\xuhk¢A»JJﬁfu¢»mﬂvLMhWHwNM““fU+NALf“
30
10
G1UUU 4000. G000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. 1# 964§ chamber Data no. £33
Dis. / Ant. 3m  RANT 1-18G Ant. pol. HORIZONTAL
Limit FCC PFART 15C FERK
Env. / Ina. Temp:23.6" ;Humi :56%;Pres3:101.52kPa
Engineer Tony
EUT LED IV
Fower » RC
M/ SE55FGT
Test Mode IEEE 202.11g CH1 2412T%
Ent Cakle Enp Emisszicn
Fre Fector Loss Factor Reading Level Limits Margin Remark
(Miz) (dB/m) (dB) (dB) {dBuv) dBu¥V,/m) (dBuV/m) (dB)
1 2412.00 27.&0 g.684 33.84 33.24 74.00 .24 Pe
2 4080.00 25.77 10.83 43,591 45.33 74.00 .67 Pe
3 4324.00 31.28 1l1.84 39.66 47.12 54.00 .88 A
4 4324.00 31.28 1l1.:84 43.56 58.02 74.00 17.98 Fezk
3 §350.00 35.29 1l1.54 37.98 50.43 74.00 23.51 Eezk
& g4 37.32 11.45 33.43 45.54 74.00 25.4%8 Fezk
7 1 41.89 10.%83 31.17 50.42 74.00 23.58 Eezk
Remarks Emissicn Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

1.
2.

The emissicn lewels that are 20dB below the ocfficial

limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

5

W

Ll
I
1

L
‘z

50
3UNV[““J

10

]

1000 4000. 6000. 8000, 10000. 12000. 14000. 16000. 18000
Frequency (MHz)

3ite no. : 1# 988 chamber 240

Dis. / Ent. : 3m  RANT 1-18G : WVERTICEL
Limit : FCC FART 15C PERK

Env. / Ins. : Temp:23.68" ;Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : LED IV

Power : BT 120V/e0Hz

A : SE55FGT

Test Mode : IEEE 302.11g CH1 2412TX

1 &0 B.684 34,84 92.682 92.22 74,00 -18.22
2 7 10.83 36.18 42.7& 47.18 74.00 26.82
3 28 11.E4 35.648 41.08 45,54 74,00 25.448
4 29 11.5% 34,34 37.53 50.04 74,00 23.98
5 32 11.45%5 33.88 32.83 47.74 74.00 28.28
& 34 10.91 33.13 30.646 49,38 74,00 24.02
Bemarks: 1. Emission Lewvel= Antenna tor + Cabkle Loss - Amp Fector + Reeding.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level {(dBuV/m) Date: 2015-09-21

110

1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
[= .
50 c >

LAM“’ Lt NS
30W

10

1000 4000, 6000. a00a0. 10000. 12000. 14000. 16000, 18000
Frequency (MHz)

Site no. : 14 968 chamber Data no. @ 243
Dis. / Ant. : 3m ANT 1-18G Znt. pol. : HORIZONILL
Limit : FCC BART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=z
M/H : SESSFGT
Test Mode : TEEE 802.11g CH7T 2442TX
Lnt. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
{MHz) {dB/m) (dB) {dB) {dBuV) {dBuV,/m} {dB)
1 6.67 893.34 892.76 74.00 -18.768 Feak
2 10.83 43,51 47.53 74.00 26.07 Feak
3 12.07 35.82 43.01 50.83 54.00 3.37 Lverage
4 12.07 35.82 53.70 8l1.32 74.00 12.88 Feak
5 11.58 34,34 37.25 459,748 74.00 24,24 Feak
& 11.59 34.21 35.87 49,82 74.00 24.18 Peak
7 10.31 33.35 31.09 50.28 74.00 23.74 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuV/m) Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

; 7

50
30

10

1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

Site no. : 14 966 chamber Deta no. 1 244

Dis. / Ant. : 3m ANT 1-182G Ant. pol. : VERTICRL
Limit : FCC BLRT 15C EERE

Env. / Ins. Temp:23.8" ;Humi:58%;FPress:101.52kFa

Engineer Tony

EUT LED IV

Bower

M/H

: AC 120V/a0H=z

SES5FGT

Test Mode : IEEE 202.11g CHT 2442TX

Lnt. Cable Lmp Emission
red. Factor Loss Factor Reading Lewvel Limits Margin Remzsrk
{MHZ ) {dB/m) {dB} {dB) {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 27.80 34.85 90.19 g29.81 T4.00 -15.81 Bes
2 29,80 £.42 44.23 45.22 T4.00 25.78 Beg
3 31.37 35.82 40.00 47,82 54.00 6.38 Lve
4 31.37 35.82 50.22 57.84 T4.00 le.1%& Beg
5 35.2%8 34,34 37.93% 50.50 T4.00 23.30 Bea
& 38.85 34.51 30.85 45,40 T4.00 27.8 Pea
7 41,68 33.41 30.07 49,23 T74.00 24.77 Beg

Bemarks: 1. Emissicn Lewvel= Lntenna Factor + Cakle Loss - Rmp Factor + Reading.
The emission levels that are 204B below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBUV/m) Date: 2015-08-21

120

110

90

FCC PART 15C PEAK

70

- FCC PART 15C AV
7

N %ij MJWW

30

10

1000 4000, Gooa0. 8000, 10000, 12000, 14000, 16000. 18000
Frequency (IMHz)

Site no. » 14 966 chamber Data no. : 245
Dis. / Ant. v 3m ANT 1-1&8G Ant. pol. : VERTICAL
Limic » FCC PART 153C FERK
Env. / Ins. » Temp:23.6";Humi:56%;PFres3:101.52kPa
Engineer » Tony
EUT » LED TV
Power » RC 120V/60Hz
M/N » SEDSFGET
Test Mode » IEEE 802.11g CH13 2472TX
Lnt. Cable Amp Emission
Freq. Factor Loas Factor Eeading Level Limits Margin Remark
(MHZ) {dB/m) {dB}) {dB) {dBuV) {dBuV,/m) {dBuWV,/m) {dB)
1 2472.00 27.58 .71 35.11 95.78 94.98 74.00 -20.98 Peak
2 3975.00 2%9.80 10.81 36.42 435.19 47.18 74.00 26.82 Peak
3 4944.00 31.47 12.37 35.98 42.01 49,89 54.00 4,11 Lverage
4 4944.00 31.47 12.37 35.98 52.55 60.43 74.00 15.57 Peak
5 £950.00 35.29 11.54& 34.34 37.00 49,51 74.00 24.439 Peak
g T426.00 3&.5& 11.&0 34.22 38.09 52.03 74.00 21.97 Peak
7 139z20.00 41.2& 11.00 33.00 28.83 45.09 74.00 25.91 Peak
BEemarks: 1. Emission Level= Entenna Factcocr + Cable Loss - Rmp Factor + Reeding.
2. The emissicon lewvels that are 20dB below the cfficial
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level {dBuVim) Date: 2015-09-21
110
1
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
% ; :WW‘JW
30
10
]
1000 4000. 6000. 2000. 10000, 12000. 14000. 16000. 18000
Frequency [MHz)
Site no. : 1# 986 chamber LCata no. : B4&
Dis. / Ant. : Sm ANT 1-18G Ent. pol. : HORIZOWTAL
Limit : FCOC EART 15C FERKE
Env. / Ins. : Tenp:23.6" ;Humi:56%; Press:101.52kPa
Engineer : Tony
EUT : LED TV
FPower : BT 120V/60H=
M/H : SE35FGET
Tezt Mode : IEEE 202.11g CH13 2472TX
Ant. Cable Amp Emizszion
Fregqg. Factor Loas Factor Beading Level Limits Margin Remark
{MHz) {dB/m) (4B} {dB) {dBuWV) ) {dBuV,/m) {dB)
1 2472.00 27.358 6.71 35.11 893.61 92.79 74.00 -18.79 Fezak
2 3975.00 29,80 10.81 £.42 43,90 47,89 74.00 26.11 Feak
3 4944.00 31.47 12.37 35.96 40.08 47.94 54.00 E.08 Lyerage
4 4944.00 31.47 2.37 35.94 50.14 Sg.02 74.00 15.98 Fezk
5 T42&6.00 £.58 1l1.e0 34.22 35.55 49,49 74.00 24.51 Feak
il 11336.00 39.30 11.04 33.44 29.586 48,78 T4.00 27.24 Feak
7 1405&.00 41,51 10.80 33.08 30.18 49,51 74.00 24,43 Fezk
Eemarks: 1. Emission Level= Antenna Factor + Ceble Loss - Emp Factor + BEeading.
2. The emisszion lewels that are 20d4B below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBuVim) Date; 2015-09-21
120
110
a0 !
FCC PART 156C PEAK
70
) . FCC PART 156C AV
50 2 _ G

i
|
%

ke T

30

10
0
1000 4000. G000, 2000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 988 chamber Deta no. @ 849
Dis. / Ant. 1 3m ANT 1-18& Ant. pol. : WERTICAL
Limit : FCC PART 15C FERKE
Env. / Ins. : Tenp:23.6" ;Humi :56%; Pres3:101.52kPa
Engineer : Tony
EUT : LED TV
Power + AC 120V/e0Hz
M/ : JE55FGT
Iest Mode : IEEE 202.11n HT20 CH1 2412TX
Ant. Cable Amp Emisszicn
Freq. Factor Loss Factor EReading Level Limits Margin Remark
{MH=z) {dB/m) (dB) (dB) {dBuV) {dBuV/m) {dBuV/m) {dB)

1 2412.00 27.&0 £.684 34,24 88.97 74.00 -14.37 Eezk

2 3975.00 29.&80 10.81 g.42 44.07 74.00 25.94 Eezk

3 4378.00 31.52 2.52 &.08 43.73 74.00 22.23 Fezk

4 £950.00 35.29 11.5%8 34,34 38.82 74.00 22.87 Eezk

5 11404.00 39.25 10.99 33.57 29.84 74.00 27.43 Eezk

il 14325.00 41,74 10.82 33.40 23.12 74.00 25.62 Fezk
BEemarks: 1. Emission Level= Antenna Factor + Ceble Loss - Emp Factor + Eeading.

2. The emission lewvels that are 20d4B below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuV/mj) Date: 2015-09-21

110

FCC PART 15C PEAK

70

FCC PART 15C AV

3 7

MWEW T it

50

I
: I

30

10

1000 4000, A000, 2000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)

Jite no. : 1% 988 chamber Data no. 230
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONWIAL
Limit : FCC BELRT 15C PELKE
Env. / Ins. : Temp:23.6";Humi:56%;Fress:101.52kPa
Engineer : Tony
EUT : LED TV
Power » AC 120V/e0Hz
MSH : SESSFET
Teat Mode : IEEE 202.11n HT20 CH1 2412TX
Lnt Cable Amp Emissicn
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) {dB/m) {dB) {dB) {dBuV) {dBuV,/m) {dBuV/m) {dB)

1 2412.00 27.&0 g.84 34.84 23.2¢ B28.86 74.00 -14.28

2 3975.00 29.80 10.81 £.42 43,34 47,33 74.00 26.67

3 4324.00 31.28 11.:24 35.66 40,02 47,48 54.00 .52 L

4 4224.00 31.28 11.24 35,88 43,94 57.40 74.00 1&.&0 =)

] §950.00 35.29% 11.5¢6 34,34 38.57 51.08 74.00 22.92 Fezk

g 912&£.00 37.62 11.52 34.09 31.90 48,85 74.00 27.05 Fezk

7 13835.00 41.02 11.10 33.08 30.1%9 49,25 74.00 24.75 Fezk
Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emissicn lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level {dBu\im) Date: 2015-09-21

10

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency {MHz)
Site no. : 14 9486 chan 253
Ent. 1 3n ANT 1-18

Dis. / G : YVERTICAEL
Limit : FCC PART 15C PERK

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120V/&0Hz

M/H : SESSFET

Teat Mode : IEEE £802.11n HT20 CH7 2442TX

Lmp Emizszion
Freq. Factor EReading Level Limits Margin Remark
MHz) {dB) {dBuv) {dBuV,/m) {dBuV,/m) {dB)
1 2442.00 27.8&0 34.85 31.497 31.39 74.00 -17.3%3
2 3975.00 23.80 38.42 43.37 47.38 74.00 28.6
3 4584.00 31.37 35.82 45,85 53.27 74.00 20.7
4 §350.00 35.29 34,34 37.04 43,55 74.00 24.45
3 11030.00 3%.50 33.398 29.37 8.1l6 74.400 27.8
il 13580.00 40.31 2.584 30.08 43,13 74.400 24,83
Eemarks: 1. Emission Lewvel= Antenns o Factor + Beading.

2. The emission lewels that are
limit are not reported.
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FCC ID: 2ACWISESSFGT

12[]Lva‘.r»atl (dBuvimy) Date: 2015-09-21
110
1
a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

10

3UM¢NW

; Fi

2
n
[y

Site no.

Dis.
Limit
Env.

1000 4000. 6000, 2000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
14 9&& chamber Data no. @ B854
3m ANT 1-18G Ant. pol. : HORIZONTAL

J Ant.

J Ins.

Engineer

EUT
Power

M/N

Teat Mode

FCC PART 15C PERKE
Temp:23.6" ;Humi:56%;Pres3:101.52kPa

Tony
LED IV

: AT 120V/60Hz
SESSEET

IEEE 202.11n HTZ20 CHT7 2442TX

Ent. Cable Lmp Emissicon

Freq. Factor Loss Factor Beading Level Limits Margin Remark

(MHz) {dB/m) (dB} {dB) {dBuWV) {dBuV/m) {dBuV,/m) {dB)
1 2442.00 27.&0 &.87 34.85 92.40 T4.00 =17.82 Pegk
2 3975.00 29.&0 10.81 36.42 42 .88 T4.00 27.13 Peak
3 4584.00 31.37 1z2.07 35.82 42,03 . 54.00 4,35 Average
4 4584.00 31.37 12.07 35.82 52.12 EER 74.00 14.28 Feak
5 £950.00 35.29 11.%5% 34,34 35.97 43, T4.00 25.52 Feak
& 11370,00 39,28 11.02 33.51 31.81 48, 74.00 25.40 Peak
7 14005.00 41.4& 10.90 33.01 30.28 49, T4.00 24.37 Pegk

Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.
2. The emissicon lewvels that are 20d4B below the cfficial
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level {(dBuV/m) Date: 2015-09-21
120
110
1
a0
FCC PART 15C PEAK
70
5 FCC PART 15C AV
30
10
0
1000 4000. G000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (IMHz)
Site no. : 1# 966 chamber Data no. 855
Di=z. / Ant. + 3m  ANT 1-18G Ant. pol. : HORIZONIAL
Limit + FCC PART 15C PERK
Env. / Ina. : Temp:23.6";Huni:56%;FPres3:101.52kPa
Engineer : Tony
EUT : LED IV
Power » RC 120W/&0Hz
M/H : SE55FGT
Test Mode : IEEE E£02.11n HT20 CH13 2472TX
Ent. Cable Amp Emissicn
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {dB/m) ({dB) {dB) {dBuv) {dBuV/m) {dB)
1 2472.00 27.58 35.11 34.32 33.50 74.00 E
2 375.00 25.&0 g.42 43.397 47.3¢ 74.00 E
3 344,00 31.47 35.96 41.03 45.91 54.00 A%
4 344,00 31.47 35.96 43,30 57.78 74.00 Fezk
5 25.00 3&.58 34,22 39.18 53.1z2 74.00 Eezk
& 10214.00 38.48 34.50 31.72 47.17 74.00 Eezk
7 1405&.00 41.51 33.08 30.08 43.43 74.00 Fezk
Remarks: 1. Emission Lewvel= Antenna Fector + Cable Loss - Bmp Factor + Reading.
2. The emission lewvels that are Z204B below the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBuV/m}

Date: 2015-09-21

120
110
1
an
FCC PART 15C PEAK
70
FCC PART 156C AV
N 2 LNNﬂ’fhJﬁlMJﬂaAﬂﬁ&whNﬂjXhNﬂAﬁMF4wwNN+J**J;@mh¢“NE“JMW“JH)HfF
30
10
01000 4000. 6000. a8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. 14 94646 chamber Data no. B854
Dis. / Ant. 3m ANT 1-18& Ant. pol. : VERTICAL
Limic FCC PART 15C FERKE
Env. [ Ins. Tenp:23.6";Humi:56%; Fress:101.52kPa
Engineer Tony
EUT LED TV
Power : RC 120V/&0Hz
M/MN SE55FGT
Test HMode IEEE &02.11n HT20 CH13 2472TX
Ent. Cakle Amp Emisszicn
Freg Factor Loss Factor EReading Level Limits Margin Remark
(Miz) dB/m) (dB) (dB) {dBuv) (dBuV,/m) (dBuV,/m) [{=12}]
1 2472.00 27.38 6.71 35.11 35.248 34,44 74.00 -20.44 Fezk
2 4026.00 25.71 10.88 368.28 42.71 47.00 74.00 7.00 Fezk
3 4344.00 31.47 12.37 35.98 42 .88 50.7& 54.00 3.24 Lverage
4 4344,00 31.47 12.37 35.948 53.35% 81.47 74.00 12.53 Fegk
5 §950.00 35.29 11.5%8 34,34 37.10 43,81 74.00 24,33 Fezk
& 3574.00 3E8.15 11.&2 35.01 33.54 43.30 74.00 25.70 Fezk
7 13954.00 41.35 10.88 32.93 29.28 43.460 74.00 23.40 Fezk
BEemarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading

The emissicn lewels that are 20

limit are not reported.

dB below the cfficial
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-09-21

110

ag 1

FCC PART 15C PEAK

70

FCC PART 15C AV

[¥A]

50
mw

10

1000 4000, G000, aoon, 10000, 12000, 14000, 16000, 18000
Frequency {MHz)

3

1% 966 chenber 5
HORIZONTAL

3m  ANT 1-18&
FCC BART 153C FEZK

Env. / Ins. : Temp:23.68";Humi:56%;FPress:101.52kFa
Engineer : Tony

EUT : LED TV

Power : AC 120V/&80H=z

M/H : SES5FGT

Test Mode : IEEE 802.11n HT40 CH1 2422TX

Cakble Emp Emission
Loas Factor EReading Level Limits Margin Remark
{dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)

1 27.60 6.66 29.08 28.60 74.00 -14.80
2 29.77 10.83 41,55 45,97 74.00 28.03
3 31.37 2.07 48,27 53,88 74.00 20.11
4 35.2% 11.5%& 35.5%3 12.10 74.00 25.90
= 33.48 11.2%8 259.4¢ 4g.08 74.00 27.892
] 40.78 11.20 28.83 47.78 74.00 26.21
Eemarks: 1. Emission Level= Antenn r + Cable Loss - REmp Factor + Beading.
2. The emission lewvels that are 20d4dB below the official

limit are not reported.
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FCC ID: 2ACWISESSFGT

120

Level {dBuW/im)

Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

10

30M

4]

T
(5 )
in

| ot e T o]

1000 4000. G000, 8000. 10000. 12000. 14000, 16000, 18000

Frequency (MHz)

Jite no. 14 984 chamber a0
Dis. / Ant. 3m ANT 1-18& : VERTICAL
Limit FCC PART 15C PEZE
Env. / Ins. Tenp:23.6" rHumi:56%;Pres3:101.52kPa
Engineer Tony
LED TV
: BC 120V/E60Hz
SE55FGT
IEEE 202.11n HT40 CH1 2422TX
Ceble Emission
Freq. Loss Eeading Level Limits Margin Remark
(MHZ) (dB) {dBuV) {dBuWV,/m) {dBuV,/m) {dB)
1 2422.00 27.80 6.66 34.74 87.72 B7.24 74.00 -13.2
2 40246.00 29.71 10.E88 §.28 43.30 47.35% 74.00 20.41
3 4354.00 31.37 2.07 35.82 41.01 g.63 74.00 25.37
4 §950.00 35.2% 1l1.5%6 34,34 38.35 50.86 74.00 23.14
5 10214.00 B.45 11.47 34.50 33.48 8.93 74.00 25.07
& 138465.00 40.55% 11.30 2.75 31.10 50.20 74.00 23.E0
1. Emissicon Lewvel= Rntenna + Eeading.
2. The emissicn lewe

limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBu\/m)

Date: 2015-09-21

FCC PART 15C PEAK

FCC PART 15C AV

(A}

{

120
110
a0
70
a0
30
10
G1EIEIEI
Site no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Power
M/H

Test Mode

4000. 6000. 8000. 10000.

1% 986 chanber
3m ANT 1-18G

Frequency (MHz)

Data no.

int. pol.

FCC EART 15C FERK

Temp:23.6" ;Hum
Tony
LED TV

» BC 120V
SES5FGT
IEEE 202.11n H

1:56%;Pres3:101.52kPa

T40 CHI 2442TX

12000. 14000. 16000. 18000

a3
HORIZONTAL

Lnt. Cable Lmp Emissicn
Freg Factor Loss Factor EReading Lewvel Limits Margin Remark
(MHZ) dB/m) 4By {dB) {dBuW) {dBuWV,/m) {dBuV,/m) {dB)
1 2442.00 27.80 & 34.85 8g8.09 87.51 74.00 -13.51
2 4024.00 29.71 10.8& §.28 44,053 45,34 74.00 25.66
3 4384.00 31.37 12.07 35.82 38.01 45,83 54.00 5.37
4 4384.00 31.37 12.07 35.82 43.03 55.865 74.00 18.35
5 §950.00 35.29 11.5& 34,34 36.99 43,350 74.00 24.50
& 10120.00 38.42 11.449 34.53 30.42 45.80 74.00 258.20
7 14005.00 41.48 10.90 33.01 30.489 43,24 74.00 24,18

Emission Level= Ant
The emission levels
limit are not repor

enne Factor + Cable Loss
that are 20dB below the
ted.
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FCC ID: 2ACWISESSFGT

Level (dBUV/m) Date; 2015-09-21
120
110
a0 1
FCC PART 15C PEAK
70
4 FCC PART 15C AV
5 7
50 2 M} BW
30
10
0
1000 4000, G000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Site no. : 14 986 chamber Deta no. : B84
Dis. / Ant. : 3m ANT 1-1:2G Ant. pol. : VERTICAL
Limit : FCC PART 153C PERKE
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : AC 120W/e0H=
M/ 1 SESSFGT
Tezt Mode : IEEE 802.11ln HT40 CHS 2442TX
Ant. Cable Lmp Emissicon
Freq. Factor Loas Factor BReading Level Limits Margin Remark
(MHz) {dB/m) ({dB) {dB} {dBuV) {dBuV/m) {dBuV,/m) {dB)
1 2442.00 27.&0 34.85 29.82 29,24 74.00 -15
2 3375.00 25,80 £.42 41.88 45,87 74.00 28
3 43g84.00 31.37 35.82 37 45,50 54.00 g8 Iy
4 43g84.00 31.37 35.82 47 55.32 74.00 1z Dezk
5 £350.00 35.2% 34.34 37.77 50.28 74.00 23. Eezk
£ 11115.00 3%9.44 33.55 29,88 46,77 74.00 27. Eezk
7 13461.00 3%.99 2.71 30.38 43.1¢ 74.00 24, Fezk
Bemarks: 1. Emission Lewvel= Antenna Fector + Ceble Loss - Rnp Factor + Eeading.
2. The emission lewvels that are 204B below the cfficial
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level {dBuV/m)

Date: 2015-09-21

120
110
a0 1
FCC PART 15C PEAK
70
2 FCC PART 15C AV
4 _ i
50 2 5 3
jﬁﬂvﬁJlmﬂALhwmgwwxjMfkvmwfﬁuﬂmgnxwL‘aw«vxmﬂwawhmyn*«ﬂNM¢anﬂuﬂm/1fw
30M
10
0
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 1# 966 chamber Data no. 265
Dis. / Ant. 3m  ANT 1-18G Ant. pol. VERTICAL
Limit FCC ELRT 15C PERKE
Env. / Ins. Tenp:23.8" ;Humi:56%;FPress:101.52kFa
Engineer Tony
EUT LED IV
Power : AT 120V/
M/H SES5FGT
Teat Mode IEEE 202.11n HT40 CH9 2462TX
Lnt. Cable Emp Emission
Freq. Factor Losa Factor Eeading Lewvel Limits Margin Femark
MHz) {dB/m) {dB) {dB) {dBuv) {dBuV/m) {dBu¥V,/m) {dB)
1 2462.00 27.58 6.69 34,98 E2.47 87.76 74.00 -13.7¢ Pezk
2 3975.00 29,80 10.81 £.42 43,11 47.10 74.00 28,80 Pezk
3 4924,00 31.45 12,29 35.91 4,04 53.87 74.00 20.13 Pezk
4 £350.00 35,29 11.5& 34.34 3g.0949 43,50 74.00 24.50 Pezk
5 10350.00 32.71 11.3%9 34.53 31.78 47.35 74.00 ZE.E5 Dezk
g 139%20.00 41.2& 11.00 33.00 30.68 49,584 74.00 24.08 Dezk

Remarks: 1. Emiss
2. The ¢
limit

ion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
mission lewels that are 20dB below the official

are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuV/m) Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

» MWW?W

(e ]
(8]

50

30

10

1000 4000, G000, 8000, 10000, 12000, 14000, 16000. 18000
Frequency (MHz)

Site no. g646

Dis. / Ant. HORIZONTIAL

Limit

Env. / Ins.

Engineer

EUT

M/ :

Test Mode : IEEE E802.1ln HT40 CHYS 2482TX

Emission
Eeading Level Limits Margin Eemark
{dBuv) {dBuvV/m) {dBuV,/m) {dB)

1 2482.00 27.58 6.69 34.88 31.12 30.41 74.00 -158.41
2 3975.00 2%.60 10.81 35.42 44,353 43,54 74.00 253.448
3 4324.00 31,45 12.2% 35.91 41.08 45.91 54.00 5.09
4 4324.00 31,45 12.2% 35.91 51.482 353.453 74.00 14.33
3 §950.00 35.29 11.5%8 34,34 34,98 47,43 74.00 258.51
& 11044.00 39.48 11.24 33.83 28.73 45,82 74.00 28.38
7 14294.,00 41.71 10,82 33.42 25.94 45.15 74.00 25.85

Emizzion Lewvel= Antenna
The emiszion lewvels that ar
limit are not reported.

porl
m
=
]
(8]
b

Li1]

tor + Cable Loss - Rmp
20dB below the ocfficial

+ Beading.

e

[
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FCC ID: 2ACWISESSFGT

18000-25000 MHz

120 Level {(dBuV/m) Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70
FCC PART 156C AV
50 -
30
10
018000 19000. 20000, 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site no. » 1# 968& chamber 269
Dis. / Ant. : 3m  ANT ABOVE 1E8G VERTICLL
Limit + FCC PART 15C PERE
Env. / Ina. : Temp:23.6" ;Huni :56%;Pres3:101.52kPa
Engineer : Tony
EUT : LED IV
Power » AC 120V/80H=z
M/ : SES5FGT
Test Mode : IEEE E£02.11k CH1 2412TX
Cable Emissicn
Loszs Beading Level Limits Margin Bemark
{dB) {dBuv) (dBuvV/m) (dBuvV/m) (dB)

Bemarks: 1. Emission Level= Antenna Inp Factor + Reading.
2. The emissicn lewvels that w the official
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBuVim)

Date: 2015-09-21

120
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
> 1wuuNLﬁuLmﬁﬂ;4m4m¢%ihwvh;Jw~ﬁfhfvvﬂMM¢VJWMﬂWTUHNV“NﬂkA"J
30
10
018000 18000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site no. 1# 944 chamber g70
Dis. [/ Ant. 3m  ANT ABVOE 188G HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. Temp:23.6" ;Humi:56%; Press:101.52kPa
Engineer Tony
EUT LED TV
Power : BC 120V/60Hz
M/N SES5FGT
Test Mode IEEE 202.11k CH1 2412TX
Emission
Reading Lewvel Limits Margin Remark
(dBuv) {dBuv/m) {dBuv/m) (dB)

Cable

+
0dE
limit are not reported.

below
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FCC ID: 2ACWISESSFGT

Level {dBuVim)

Date: 2015-09-21

120
110
a0
FCC PART 15C PEAK
70
FCC PART 16C AV
50 iﬂvuﬂpuw**MvPJﬁmwmmM_,ﬂx
LA*u#uMﬂrv”FwwwwhwhmﬁJyMﬂﬂ“Nﬂﬁﬂvﬁw
30
10
G18[][][] 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site no. 1# 96& chanmber Data no. 271
Dis. / Ant. 3m  ANT ABVOE 1:2G int. pol. HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. Temp:23. 68" ;Humi:56%; Fress:101.52kFa
Engineer Tony
EUT LED IV
Power : BAC 120V/60H=z
M/ SE55FGT
Test Mode IEEE 202.11k CH7 2442TX
Cable Anp Emizzicon
Loss Factor EReading Lewvel Limits Margin Remark
{dB) (dB) {dBuv) (dBuV/m) (dBuV/m) [{=12}]

Emissicn Lewel= Rntenr r +
2. The emissicn lewels that are 20d4B
limit are not orted.

e

+ Beading.
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FCC ID: 2ACWISESSFGT

0 Level (dBulim)

Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

LWWUWﬁjuAHWwﬁqumﬂ*”“’Nn

[}

18000

19000, 20000. 21000, 22000,

Frequency (MHz)

23000.

3ite no. 1# 966 chamber Data no. E72

Dis. / Ant. 3m ENT ABOVE 186 Ant. pol. : WERTICAL
Limit FCC BART 15C FPERK

Env. / Ins. Tenp:23.6";Humi:56%;Press:101.52kPa

Engineer Tony

EUT

Fower

M/
Test Mode

LED TV

: BRC 120V/a0H=z

SE55FGT
IEEE 802.11b CH7T 2442TX

24000, 25000

Emission
Fredq. Reading Lewvel Limits Margin Remark
MHz) {dBu¥) {dBuV/m) {dBu¥V/m) (dB)

1 21185.00 13.50 44,25 74.00 29.75
2 23440.00 14.47 43,34 74.00 25.646

Emission Lewvel= Antenna
2. The emission levels that

+ Cable Loss -
2048 below the

Znp
ogfficial

limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level {dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV
50 1 <

MW%

30

10

G18[][][] 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

873

Site no. : 14 986 chamber
: VERTICLL

Di=s. / Ant. : 3m  ANT AZBROVE 186G

Limit : FCC PART 15C PERKE
Env. / Ins. : Temp:23.6" ;Humi:56%; Press:101.52kPa
Engineer : Tony

LED TV
: AC 120V/e0H=z

SE55FGT
IEEE 202.11b CH13 2472TX

Cable Anp Emission
Loss Fector EReading Level Limits Margin Remark
{dB) {dB) {dBu¥) (dBuWV,/m) {dBuV,/m) {dB)

1 21710.00 45,87 20.44 35.17 15.03 18,17 74.00 27.8
2 23894.00 45,82 21.8% 32.90 14.8 49.30 74.00 24.70
Bemarks: 1 Cable Loss - Amp Factor + Beading.

tor + Ca
2. The emissiocn lewvels that are 20d4B below the cfficial

limit sre not reported.
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FCC ID: 2ACWISESSFGT

Level (dBuV/m) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AY

tmw«ﬂwmw4wvn*u»mwuw*ﬂ4v«uw’”*““”“jLT*N#WMM*WU“““k
FJvR“4HmﬁAqmawAmﬂvnwv+m““*¢ﬂ¢““Ap

50

30

10

18000 15000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. » 1% 966 chamber 274
Dis. / Ent. : 3m ANT RBEVOE 182G HORIZONIAL
Limit + FCC PLRT 15C EELRE
Env. / Ins. v Temp:23.68";Humi:56%;Press:101.52kFa
Engineer : Tonvy
EUT : LED IV
Power » BC 120V/&0H=z
M/H : SE55FGT
Teat Mode : IEEE 802.11k CH13 2472TX
Cable BEmp Emissicn
Freq. Loas Factor Beading Level Limits Margin Bemark
MHz) (dB) (dB) {dBuv) {(dBuV/m) {dBuV,/m) {dB)

Remarks: 1. Emissicn Lewvel= Entennsa or + Ca |
The emissicn lewvels that are 20d4B below the ocfficial
limit are not reported.

)
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FCC ID: 2ACWISESSFGT

120

Level {dBuV/m)

Date: 2015-09-21

110

an

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

<

1w4f#szumauﬁﬂww’””“WLﬂﬁh#"JLH%MA*UVVMJMM

18000

19000, 20000,

Dis. juil ABVOE 18&
Limict FCC FART 15C PERKE

Env. / Ins. Temp:23.6" ;Humi:56%; Fre
Engineer Tony

EUT LED IV

Power : AC 120V/e0Hz

M/ SES5FGT

Test Mode

IEEE &02.11g CH1 2412TX

21000.

22000,
Frequency (MHz)

23000, 24000,

875

HORIZONTIAL

33:101.52kPa

25000

Cable
Freqg. Loss
MHz) [{=12}]
21570.00 45.98 20.38 35.28
2 23915.00 45.82 21.37 32.88

Emissicn Lewel= Ant
2. The emisszicn lev

limit are not reported.

Emission
eading Level Limits Margin Eemark
(dBuv) (dBuV/m) (dBuV/m) (dB)
14.11 43.17 74.00 28.83
15.42 50.13 74.00 23.87
+ Cable Loss - Amp Factor + Reading.

ow the official
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FCC ID: 2ACWISESSFGT

Level (dBuVim)

Date: 2015-09-21

120
110
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50 <
1MW
30
10
G18[]UU 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site no. 14 9488 chamber : B768
Dis. / Ant. 3m  ANT ABCVE 18G : WVERTICAL
Limit FCC BART 13C FELK
Env. / Ins. Tenp:23.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT LED TV
Power AC 1207/e0Hz
M/H SES5FGT
Test Mode IEEE 202.11g CH1 2412TX
Anp Emissicon
Factor Reading Level Limits Margin Eemark
(dB/m) (dE) (dB) (dBuv) (dBuV/m) dBu¥V.,/m) dB)

The emission lewvels that
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level {dBuV/m)

Date: 2015-09-21

120
110
ag
FCC PART 15C PEAK
70
FCC PART 15C AV
50 z

T%ﬂi_*ﬁF,Aa4ﬂ&“uL”AwHM¢www”*““$th”ﬂM”ﬁuﬂvaxk”f“”*“
MMMWWM

30
10
G1SUUU 19000 20000. 21000. 22000. 23000. 24000. 26000
Frequency (MHz)

Site no. : 1% amber : 877
Dis. / Ant. : 3m AROVE 18G : WVERTICRL
Limit : FCC BART 13C PERE
Env. / Ina. Temp:23.6";Humi:56%; Pre
Engineer Tony
EUT LED TV
Power  BC 120V/&0H=Z
M/H SES5FET

Test Mode

IEEE 802.11g CH7 2442ZTX

Emizzion Lewvel= Antenna
The emisszion lewels that
limit are

S I

not reported.

T w

Loss - Anp Factor + Beading.
the officiel

+ Cakle
1dB below
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FCC ID: 2ACWISESSFGT

120 Level {dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

1MﬁVwAAnwWNhmﬁ»kﬁjﬂfwhthﬂﬁgmA#nwﬁuf\ﬂﬂpfﬁwxwwuw

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1# 944 chamber 278

Dis. / Ant. : 3m  ANT ABVOE 182G HORIZONTRL
Limit : FCC BART 153C FERK

Env. / Ins. : Temp:23.68";Humi:56%;Press: 101,52k

Engineer : Tony

EUT : LED IV

Power v AT 120V/e0Hz

M/ : JE55FGT

Test Mode : IEEE 202.11g CH7T 2442TX

Cakble Lmp Emissicon
Fredq. Loss Factor Reading Level Limits Margin Remark
1z (dB) {dB) {dBRu¥) {dBuV/m) (dRu¥V/m) {dB)

Eemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Beading.
2. The emission lewvels that are 20dE below the official

limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level {dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV
> 1M%

30

10

18000 15000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

S5ite no. : 14 966 chamber 8749

Dis. / Ant. 1 3m ANT ABVOE 18& HORIZONTAL
Limit : FCC FART 15C FPERE

Env. / Ins. : Temp:23.6";Humi:56%; Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : BC 120V/60Hz

M/ : SE35FGT

Test Mode : IEEE 802.11g CH13 2472I%

IAnp Emizzion
Freq. Factor EReading Level Limits Margin Remark
MHz) {dB) {dBu¥v) (dBuWV/m} {dBuV/m) {dB)
1 21010.00 §.2% 20.13 5.80 5.93 45.53 74.00 27.43
2 23880.00 45.83 21.94 32.93 148.51 51.15 74.00 22.85

Bemarks: 1. Emission Lewvel= Antennsa
2. The emission levels that
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-09-21

10

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

30
10
G1SUUU 19000. 20000. 21000. 22000, 23000, 24000. 25000
Frequency (MHz)

Site no. : 14 966 chamber BEBO
Dis. / Ant. i 3m  ANT RBOVE 1EG : WVERTICAL
Limit : FCC PART 15C FERKE
Env. / Ins. : Temp:23.68";Humi:58%;Press:101.52kPa
Engineer : Tony
EUT : LED IV
Power : BT 120V/&0Hz
M/H : 3ES5FGT
Test Mode : IEEE B802.11g CHL13 2472TX

Ant. Cable Amp Emizsicon

Eemarks: 1. Emissicon Lewvel= Antenna
2. The emission levels that
limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuv/m) Date: 2015-09-21
110
a0
FCC PART 15C PEAK
70
FCC PART 16C AV
50 .
30
10
G18[][][] 19000. 20000. 21000. 22000. 23000. 24000. 25000
Frequency (MHz)
Site no. HENE amber
Dis. / Ant. : 3m LROVE 128G
Limit : FCC PFART 15C FERK
Env. / Ins. : Temp:23.68" ;Humi:56%;Fress:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=
M/ : SEB5FGT
Test Mode : IEEE 202.11n HT20 CH1 2412TX
Lmp Emission
Freq. Factor Reading Level Limits Margin Remzrk
MHz) (dB) {dBuV) {dBuV/m) {dBuV/m) (dB)
010.00 4a. 20.13 35.80 13.593 44,35
50.0

Emission Level= Antenn + Cabkle Loss - Rmp F
2. The emissicn lewvels that are 20dB below the cfficial
limit are not reported.

1}
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FCC ID: 2ACWISESSFGT

4ogLeve! (dBuvim)

Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

50

30

10

1MW

FCC PART 15C AV

<

018[][][] 19000,

Site no. : 1# 944 ga2

Dis. / Ant. : 3m 186 HORIZONTAL
Limit : FCC PART 15C FPERKE

Env. / Ins. Tenp:23.6" ;Humi:56%;Press:101.52kEa

Engineer : Tony

EUT : LED TV

Power : AC 120V/60H=Z

M/ : SE55FGT

Teat Mode : IEEE

20000, 21000, 22000, 23000,

Frequency (MHz)

202.11n HT20 CH1 2412TX

Emission

{dBu¥) {dBu¥/m)

24000. 25000

Beading Level Limits Margin Eemark
{(dBuV/m) {dB)

1 20975.,00 48,23 13.75 44,34 74.00 23,86
2 24314.00 45,68 15.1¢ 43,74 74.00 24.2¢
Remarks Emission Level= Antenn ctor + Cable Loss - REmp Factor + Beading

S

The emission lewvels that are 20d4dB below the official

limit are not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuVi/m)

Date: 2015-09-21

110

a0

FCC PART 15C PEAK

7o

50

30

10

1h“4hw#AN¢fﬂHHNT¢dﬁgvﬂv#JM“”““TMmMﬂnﬂ
hJﬁMNLﬂMhJMMMﬂ4nﬂJW%wM;u-w*w~waﬁﬁhvﬁﬁwu

FCC PART 15C AV

18000 19000, 20000,

Site no. 1# 966 chamber
Dis. / Ant. 3m ANT ABVOE 186

Limit : FCC PART 15C PERK
Env. / Ins. :

Engineer
EUT

M/H
Test Mode

Tony
LED TV

: RC 120V/80Hz
SE55FGT

IEEE 802.11n HTZ20 CH7

1 21675.00 0 20.42
2 23726.00 45,88 21.80 33.0%9
Eemarks Emizzion Level= Antenna Fa

(S

limit are not reported.

21000, 22000,
Frequency (MHz)

23000, 24000, 25000

Data no. fifa
Ant. pol HORIZONTAL

Temp:23.6";Humi:56%;Press:101.52kPa

2442TH

Emission
Level
{dBuWV, m)

15.20 45.33 74.00 27.687
15.0& 439,43 74.00 24.57
tor + Cable Loss - Rmp Factor + Reading.
e 20dB below the ocfficial
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-08-21
110
a0
FCC PART 15C PEAK
70

FCC PART 15C AV

% tvw¢»4fAﬂv»ﬁrmnﬁhwmgufwhwﬁmf”ﬂ’h””““”“ﬂwd?r
30
10
018000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 14 966 chamber no. : 8B4
Dis. / Ant. : 3m ENT ABOVE 126 . pol. : VERTICAL
Limit : FCC PART 15C PERE
Env. / Ins. : Temp:23.68";Humi:56%;Press:101.52kFa
Engineer : Tonv
EUT : LED TV
Power : AC 120V/&e0H=z
M/H 1 SESSFET
Te=t Mode : IEEE 802.11n HT20 CHT 2442TX

Cable Emp Emissicon
Loas Factor EReading Level Limits Margin Bemark
dB) dB) dBuV) J {(dBuV/m) {dB)

Eemarks: 1. Emission Level= Antenna F r + Cable Loss - Rmp Factor + Reading.
2. The enissicon levels that 20dB kelow the official

limit are not reported.
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FCC ID: 2ACWISESSFGT

120

Level (dBuVv/m)

Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

50

30

10

FCC PART 15C AV

1Mw

18000

Env. / Ins.
Engineer
EUT

M/

Teat Mode

19000,

20000,

21000. 22000,
Frequency (MHz)

23000, 24000, 25000

1% 9&& chamber B85
3m I LBOVE 18G VERTICEL
FCC BEART 15C PERK
Temp:23.6";Humi:56%;Press:101.52kPa
Tony
LED TV
» AC 120V/60Hz
SESSFGT
IEEE £02.11n HT20 CH13 2472TX
Cable Lnp Emission
Loss Factor Reading Level Limits Eemark

{dBuWV,/m} {dBuWV,/m}

1 20784.00 4g.12 20.04 36.00 13.90 44,12 74.00 29.88

2 23294.00 45,82 21.95 32.90 15.38 50.05 74.00 23.95

Eemarks: 1 tor + Cable Loss - Amp Factor + Beading.
2. The emissicn lewvels that are 204B below the ocfficial

limit are not reported.
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FCC ID: 2ACWISESSFGT

Site

Dis.

120

Level (dBuVim)

Date: 2015-09-21

10

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000

no.

i

Ent.

Limit

Env.

S Ins.

Engineer

EUT

M/H
Test

P

Mode

19000, 20000. 21000.

22000.

Frequency (MHz)

1% 966 chamber Data
3m LANT RBVOE 138G L
FCC PARRT 15C FERK

Temp:23.6" ;Humi : 56%;Press3:101.52k

Tony
LED TV

: BC 120V/80H=z

SE55FGT
IEEE 202.11n HTZ20 CH13 2472TX

3

no.

cl. @ H

Emission

o

24000. 25000

43.30

47,22

The emission levels that ar
limit are not reported.

1

+ Cable

Loss - Amp F
e 20dB bkelow the officiel
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FCC ID: 2ACWISESSFGT

120

Level {[dBuVIim)

Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

]

18000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

M/H

Test Mode

19000. 20000, 21000, 22000,

Frequency (MHz)

23000,

hamber
LBVOE 128G
FCC PART 15C PERE

iy

W

1%}

=3

1
(%]

Tony
LED TV

: AT 120V/g0H=

SE35FGT

IEEE 802.11n HT40 CH1 2422TX

Emizsszicon
Level

{dBu¥) {dBu¥,/m)

24000, 25000

1 21360.00 4g.08 20,28 35.48 14.87 45.74 74.00 28.28
2 2330&.00 45,88 21.43 33.53 15.82 49,48 74.00 24,52
Emissiocn Lewvel= Antenna + Cabkle Loss - kmp Factor + Reading.

The emission lewvels that are
limit are

20dB below the official

not reported.
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FCC ID: 2ACWISESSFGT

120 Level (dBuV/m) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70
FCC PART 15C AV

50 1 A R LW
EMdMNMWLﬂJ?JHWPVJ%mﬂthXLﬁJ
M

30

[

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 14 966 chamber BES
Dis. /[ Ent. H ] ANT ABOVE 188G VERTICAL
Limit : FCC EART 15C PFERKE
Env. / Ins. : Tenp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : LED IV
E : AC 120V/&0HzZ
SESSFGET

IEEE 202.11n HT40 CH1 2422TX

Emissicn
Fredq. Level Limits Margin Remark
MHz) dBuV,/m) (dBuv/m) [{=12}]
21374.00 45.00 74.00 29.00
2 23514.00 45.64 74.00 23.34

Ceble Loss - R
B below the cofficia

Eemarks: 1. Emission Lewvel= Antenna
The emission levels that
limit are not reported.

=+

[i]
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FCC ID: 2ACWISESSFGT

120 Level (dBuVim) Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70
FCC PART 15C AV
2

" 1WWWWWM

30

10

0
18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. : 14 986 chember BE9
Dis. / AEnt. 1 3m ENT RBOVE 1:G VERTIICEL
Limit : FCC ERRT 15C FPERK
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFa
Engineer : Tony
EUT : LED TV
Power : AC 120V/60H=z
M/ : SES5FGET
Test Mode : IEEE E202.11n HT40 CHS 2442TX
Cakble Emp Emissicn
Loas Level Limits Margin Bemark
{dB/m) (dB) {dB) {dBuW) {dBuV/m) {dBuV,/m) {dB)

Bemarks: 1. Emission Level= Antenna ctor + Caebkle Loss - Amp Factor + Beading.
2. The enission lewvels that are 204B below the ocfficial
limit are not reported.
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FCC ID: 2ACWISESSFGT

Level {dBuW/m) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

290

HORIZONTAL

Site no. : 14 966 chember
Dis. / AEnt. i 3nm ENT ABVOE 186
Limit : FCC BART 15C PELK

Env. / Ins. : Temp:23.6" Humi:56%;Pres3:101.52kPa
Engineer : Tony

EUT : LED TV

Power : AC 120WV/60H=

M/H : SE55FGT

Test Mode : IEEE 802.11n HT40 CH3 2442TX

Emizs=zicon

{dBuWV,/m) {dBuWV,/m)

0.20 35.64 13.30 44.08 74.00
0 g

Eemarks: 1. Emissicon Lewvel= Antenna
2. The emissicn lewvels that &
limit are not reported.

Level Limits Mergin Remark
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FCC ID: 2ACWISESSFGT

2ULevmtdBuV¢n]

Date: 2015-09-21

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1aJﬁNW’MwMtﬂMLMMAMI“gﬂJhk4VMNMJViﬁdkﬂ¥Wﬂf&#»»nﬂh“whwﬂ

18000

19000, 20000, 21000, 22000

Frequency (MHz)

23000,

24000, 25000

Site no. 1# 966 chamber 291
Dis. / Ant. 3m ANT ABVOE 1:8G HORIZCONTAL
Limit FCC FART 15C FEZK
Env. / Ins. Temp:23.68" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT LED IV
Power : BT 120V/60H=
M/H SES5FGT
Test Mode IEEE £02.11n HT40 CHS 2482TX
Cable Amp Emissicn
Freq. Lozs Factor Reading Level Limits Margin Remark
MH=z) {dB/m) (dB) (dB) {dBuv) {dBuvV/m) {dBuvV/m) {dB)
20114.00 4&£.08 19.73 358.59 14.893 44,13 74.00 29,85
2 23054.00 45.81 21.20 33.80 15.14 45.17 74.00 25.83
Eemarks: 1 tor + Cable Loss - REmp Factor + Beading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCC ID: 2ACWISESSFGT

Level (dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70
FCC PART 15C AV
30 1AwwMJ4muL”hNNUNWﬂ%m;vmﬂw;wvwffwﬁﬁhﬁwwwkf

30

10

13000 15000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)

Site no. : 1% 9466 chamber Data no. & 292

Dis. [/ REnt. : 3m RNT RBOVE 18G Ant. pol. : VERTICAL
Limit : FCC ERRT 15C PELK

Env. / Ins. : Temp:23.6" ;Humi : 56%;Pres3:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120V/&0H=

M/H : SES5FGT

Test Mode : IEEE 802.11n HT40 CHY 2482TX

Lmp Emission
Freq. Factor Beading Lewvel Limits Margin Remark
(MH=z) {dB) {dBuV) {dBuV,/m) {dBuV,/m) {dB)

1 21024.00 458.2% 20.14 35.78 14,33 45.04 74.00 28.96
2 23474.,00 45,70 21.57 33.35 14.7¢8 45.70 74.00 25.30
Eemarks: 1. Emission Lewvel= Antenna Cable Loss - RBmp Factor + Reading.

o+

2. The emission lewvels that 0dB below the cfficial

limit are not reported.
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FCC ID: 2ACWISESSFGT

5 BAND EDGE COMPLIANCE TEST

5.1

5.2

53

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in

15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

Test Procedure

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) Peak : RBW = IMHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto

Test Result

Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2412MHz. 2422MHz . 2462MHz and 2472 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the
software, it's not fundamental limit, we can't remove it.
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FCCID: 2ACWISES5FGT

54 Test Data

420Level (dBuVim)

Date: 2015-08-21

110

90

HART 15C PEAK

70

PART 15C AV

50

30

10

WMWWMMM

2300 2330. 2350. 2370.

Frequency (MHz)

Site no. 966 chember
Dis. Ant. : ANT 1-18G
Limit » FCC FART 15C PERK
Env. / Ins. : Temp:23.6";Humi:56%; Press:101.52kPa
Engineer Tony
EUT LED TV
Power » BC 120V/&0HZ

SESSFGT

M/N
Test Mode IEEE 802.11b CH1 2412TX

Ta no.

N
o0

]

L]

831
1. : HORIZONTAL

2390.

2

410.

2430

Emission
Freqg. Reading Level Limits Margin Remark
MHz) {dBuV) {dBuV/m) {dBuV/m) {dB})
1 27.84 §.80 34,338 44,12 43,83 74.00 30.17
2 27.84 6.62 34,82 42,268 41.30 74.00 32.10
3 27.61 6.62 34,84 49,23 iz.82 74.00 25.1%8
4 27.80 g.84 34.84 92.46 92.0& 74.00 -24.08

Emission Level= Ar
The emissicn lew
limit are not re

+ Reading.
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FCCID: 2ACWISES5FGT

unlevel (dBuVm)

Date: 2015-09-21

110

a0

FOC PART 19C PEAK

70

50

W

30

10

2300 2330, 2350, 2370,
Frequency {lMHz)

Site nao. : 1# 966 chamber Data nao.
Dis. / BEnt. : 3m BENT 1-18G Ant. pol.
Limit : FCC PRRT 15C PERK

Env. / Ins. Tenp:23.6" ;Humi:56%;Pres3:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120W/&0H=

M/ : SE55FGT
IEEE 802.11b CH1 2412TX

Test Mode

2390. 2410.

g3z

: VERTICAL

2430

1 2379.58 27.64 &.60 34.3% 43.15 2.80
2 £390.00 27.64 6.62 34,02 41.31 40.393
3 £2400.00 27.61 6.62 34,04 43.38 44,37
4 £413.10 27.&0 g.40d 34,24 95.40 95.00

74.00 31.20
74.00 33.03
74.00 29.03
74.00 -21.00

Emissicn Lewvel= REntenns Factor +

limit are not reported.

2. The emissicn lewvels that are 20dB below the ocfficial

+ Reading.
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FCCID: 2ACWISES5FGT

120 Level {dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

3
" ha & FCC PART 15C AV

Z

50

30

10

2460 2465, 24649, 2473 2477, 2481, 2485, 2489, 2493, 2497, 2500
Frequency (MHz)

Site no. : 1# 966 cha
Ent. ] ENT 1

er Data no. : 837

mk
-1

Dis. [ 8G Ant. pol. : VERTICAL
Limit : FCC EART 13C FPERK

Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : LED TV

Power : AC 120V/&0H=

M/H : SESS5FGT

Test Mode : IEEE EB02.11k CH13 2472TX

Lnp Emizzion
Factor Beading Lewvel Limits Mergin Remark
(dB) (dBuv) (dBuv/m) (dBuv/m) (dB)

1 2472.88 27.5% 6.71 35.11 102.58 101.7¢ 74.00 -27.76

2 2483.50 27.58 £.71 35.11 50.30 49,48 54.00 4,52

3 2483.50 27.58 £.71 35.11 £0.48 53,88 74.00 14,34

4 24g84.80 27.58 £.71 35.11 54.3:2 53.56 74.00 20.44

5 2487.00 27.58 £.71 35.11 53.37 52.55 74.00 21.45

Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - BEmp Factor + BEeading.
2. The emissicn lewvels that are 204B below the official

limit are not reported.
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FCCID: 2ACWISES5FGT

Level (dBuVim) Date: 2015-09-21

120

110

90

70
3

L—\; i} FCC PART 15C AV
50 T i

FCC PART 15C PEAK

30

10

2460 2465, 24649, 2473, 2477, 2481, 2485, 24849, 2493, 2497, 2500
Frequency (MHz)

Site no.

Ant. pol. @ HORIZONTAL

Dis. / REnt.

Limit

Env. / Ins. i Temp:23.8";Humi:58%;FPress:101.52kFa
Engineer : Tony

EUT : LED IV

Power r BC 120V/&0HzZ

M/H : SES5FGT

Test Mode : IEEE 202.11k CH13 2472TX

Cable Lmp Emissicn
Freq. Loas Factor BReading Level Limits Margin Bemark
MHz) {dB) {dB) {dBuWV) {dBuV,/m) {dBuV,/m) {dB)
1 2473.80 2 35.11 102,34 101,52 74.00 -27.52
2 2453.50 2 35.11 51.79 50.97 54.00 3.03
3 2483.50 27. 35.11 B2.72 £1.90 74.00 12.10
4 2484.80 27. 35.11 53.7& 52.94 74.00 21.08
3 2436.00 27, 35.11 52.43 31.81 74.00 22,39
Eemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Rmp Factor + Beading
2. The emission lewvels that are 20d4B below the ocfficial

limit are not reported.
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FCCID: 2ACWISES5FGT

Level (dBuVim) Date: 2015-09-21

120

110

g0

CC PART 15(] PEAK

70

FCC PART 15C AV

30

10
]
2300 2330. 2350. 2370. 2390. 2410, 2430
Frequency (MHz)
3ite no. : 1# 3968 chamber Data no. @ 241
Dis. / Ant. : 3m  ANT 1-18G int. pol. @ VERTICRL
Limit : FCC PART 15C FERE
Enwv. / Ins. : Temp:23.68";Huni:56%;Press:101.52kPa
Engineer : Tony
EUT : LED TV
Power : BC 120V/60Hz
M/ : SEB5FGI
Test Mode : IEEE E02.11g CH1 2412TX
Ant. Cakle Amp Emiszicon
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB) {dB) {dBuWV) {dBuV,/m) f (dB)
1 238E.8 27.87 &.80 34.5%8 42.52 42,20 74.00 31.80 Eezk
2 2390.00 27.84 &.62 34.82 41.41 41.035 74.00 32.85 Fezk
3 2400.00 27.81 §.62 34,484 32.01 31.40 74.00 22.40 Fezk
4 2419.80 27.80 &.66 34,74 93.71 93.23 74.00 -153.23 Fezk
Bemarks: 1. Emission Level= Antenne Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z04B below the official
limit are not reported.
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FCCID: 2ACWISES5FGT

12ULeveI (dBuVim)

Date: 2015-09-21

110

a0

CC PART 15

PEAK

70

2  FCC PART

5E AV

50

30

10

WMWW

2300 2350. 2370.

Frequency (MHz)
Site no.
Dis. / 4nt. : ~ i
Limit » FCC PART 15C

Env. / Ins. Temp:23.6" ;Humi:56%; Press:101.52kFa
Engineer Tony

EUT LED TV

Power : AT 120V/60H=

M/H
Test Mode

SES5EGT

IEEE 802.11g CH1 2412TX

2390.

Z4z

HORIZONIAL

2410.

2430

Cable Anp Emission
Freq. Loss Fector Reading Level Limits Margin Remark
MHz) {dB) {dB) {dBu¥v) dBu¥V/m) dBuV/m) (dB)
1 2373.04 27.684 34.3% 43.63 43,28 74.00 30.72
2 2390.00 27.64 34,682 42,18 41.52 74.00 32.1¢8
3 2400.00 27.681 34,484 53.05 32.84 74.00 21.36
4 2415.80 27.80 34,74 33.74 33.248 74.00 -19.248
Bemarks: 1. Emission Level= Antenna Factor + Cabkle Factor + Beading.
2. The emission lewvels that are 20d4B below the official

limit are not reported.
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FCCID: 2ACWISES5FGT

————— s e e e imm i m m—m—m——————— = e 4 e g e meeemp e e sememe =y = m—p

120 Level (dBuV/m) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

[ 4 FCC PART 15C AV

30

10

2460 2465, 2469, 2473, 2477, 2481, 2485, 2489, 2493, 2497, 2500
Frequency (MHz)

47

14 966 chamber
L HORIZONTAL

int. : ANT 1-18G
Limit + FCC PART 15C FERK

Env. / Ins. » Temp:23.68";Humi:56%;Press:101.52kFa
Engineer : Tony

EUT : LED TV

Power » RAC 120V/60Hz

M/N : SESSFGT

Test Mode : IEEE 802.11g CHI13 2472TX

1 2479.32 27.5% 6.71 35.11 37.38 35.54 74.00 -22.54
2 243 27.58 6.71 35.11 453,00 45.18 54.00 5.82
3 243 27.58 6.71 35.11 59.48 58.646 74.00 15.34
4 248 27.58 6.71 35.11 53.682 52.80 74.00 21.20
3 248 27.358 6.73 35.11 45.350 47.70 74.00 24.30
Eemarks: 1 + Cable Loss - hmp Factor + Reading.

2. The emissicon lewels tha 20dB below the official

limit are not reported.
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FCCID: 2ACWISES5FGT

120

Level {dBuV/m)

Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2460

Site
Dis. /
Limit
Env.
Engineer
EUT

M/

Test Mode

nc.

[ L S e
[ S S T % T )

o

=0T.

[ Ins.

2473, 2477, 2481,

Frequency (MHz)

2465, 2469

1% 966 chamber D M.

3m ANT 1-18G Ent. pol.
FCC BEART 15C PERK
Temp:23.6";Humi:56%;Pres3:101.52kPa

Tony

LED TV

AC 120V/E0Hz

SESSFGET

IEEE &02.11g CH13 2472TX

int Cable RAmp Emizzic
Factor Loss Factor EReading Level
(dB/m) (dB) {dB) {dBuV) {dBuV,/m

2485,

2489, 2493

a4g8
: WERIICLL
n
Limits Margin Remar
1 {dBu¥V,/m) (dB)

R

52 27.58 £.71 35.11 92.34 37.52
50 27.58 £.71 35.11 50.01 43,13
50 27.58 6.71 35.11 g0.00 09.18
20 27.58 6.71 35.11 52.41 51.59
52 27.58 £.73 35.24 42,9 42.03
Emissicon Level= Antenna t + Ca

The emissicn levels that are 204dB below the

limit are not reported.

74.00 -23.52

54.00 4.81

74.00 14,82

74.00 22.41

74.00 25.97

Factor + Beading.
gfficial

2497, 2500
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FCCID: 2ACWISES5FGT

120 Level (dBuVim)

Date: 2015-08-21

110

90

CC PART 15

PEAK

70

FCC PART

5€ AV

50

30

10

Nwwmwwmdwwwwww

2300 2330, 2350, 2370,
Frequency (MHz)

Site no. : 1# 966 chember Data no.
Dis. / Ant. : 3m ANT 1-18G . po
Limit » FCC BART 13C FERK

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony

EUT : LED TV

Power » AT 120V/60HZ

M/W » JES5FGET

Test Mode : IEEE 802.11n HT20 CH1 2412TX

Emisszicn
Level
{dB) (dBuv) {dBuV/m)

1 23759.85 27.44 .60 34.33 43,482 43.27
2 2330.00 27.44 6.0 34,02 42.72 42,38
3 2400.00 27.&l 6.8 34,24 531.24 50.83
4 241%.80 27.8&0 6.8 34.74 93.82 93.34

2390.

851
1. : HORIZONTAL

Limits
{dBuV,/m)
T4.00
T74.00
T4.00
T4.00

2410.

Margin

(dB)

30.

2430

Eemarks: 1. Emission Lewvel= Antenna
2. The emission lewvels tha
limit are not reported.

+ Beading.
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FCCID: 2ACWISES5FGT

Level {dBuVim) Date: 2015-09-21

110

EEPAHT151PEAH

70

FCC PART 15C AV

3

50 3
1 ™
MMMWWWW

T,

30

10

2300 2330, 2350. 2370. 2390. 2410, 2430
Frequency (MHz)

Site no. : 1% 966 chamber D I g52
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERIICAL
Limit : FCC PART 15C FELK
Env. / Ins. : Temp:23.6" Humi :56%;Press:101.52kFe
Engineer : Tony
EUT : LED TV
Power : BC 120V/60H=z
M/H : SES5FGT
Test Mode : IEEE 202.11n HT20 CH1 2412TX
Cable Emission
Freg. Loss Level Limits Margin Remark
(MHz) {dB) {dBuV,/m) (dB {dB)
1 2359.80 34,57 42.38 42,04 74.00 31.94
2 2390.00 34.82 42,98 42.82 74.00 31.38
3 2400.00 34,84 43,13 43.78 74.00 25.22
4 2415.480 34.74 £9.59 £9.11 74.00 -15.11

Remarks: 1. Emissicn Lewvel= Antenna F
2. The enission lewvels th

limit are not reported.

Loss - Amp Factor + Beading.

ot
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FCCID: 2ACWISES5FGT

120 Level (dBuVim) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

3
]’\x; FCC PART 15C AV

30

10

2460 2465, 2469, 2473, 2477, 2481, 24845, 2439, 2483, 2497, 2500
Frequency (MHz)

Site no. : 14 968 chamber : BE7

Dis. / Ant. : 3m ENT 1-18G : WERTICAL
Limit : FCC BRRT 15C PERK

Env. / Ins. : Temp:23.6";Humi:56%;F

Engineer : Tony

EUT : LED TV

Power : AC 120V/&E0H=z

M/ : SESSFGT

Test Mode : IEEE 802.11n HTZ20 CH13 2472TX

Emp Emissicon
Freqg. Factor BReading Level Limits Margin Femark
MHz) {dB) {dBuV) {dBuWV,/m) {dBuV,/m) {dB)
1 2479.52 27.58 6.71 35.11 9g.45 97.83 74.00 -23.63
2 2483.50 27.58 6.71 35.11 51.88 50.84 54.00 3.18
3 2483.50 27.5% 6.71 35.11 62.77 £1.55 74.00 12.05
4 2454.458 27.35% 6.71 35.11 23.89 53.07 74.00 20.93
5 2495,20 27.57 6.73 35.24 49,74 458,82 74.00 25.18
Femarks: 1. Emission Level= Antenna Factor ]
2. The emissicn levels that are 20dB below the ocfficial

limit are not reported.
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FCCID: 2ACWISES5FGT

20

Level (dBuWim)

Date: 2015-09-21

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

2460

Site no.
Dis. Ent.
Limit
Env.
Engineer
EUT

i

/ Ins.

Fower

M/N

Test Mode

-1
LU #L)

[ I I R )
oro ro

e

in

2465,

2469,

2473,

2477,

2481, 2485, 2489, 2483, 2497, 2500

Frequency (MHz)

12 D 858
3m A HORIZONTAL
FCOC EART 15C PERKE
Temp:23.68" ;Humi:56%; Press:101,.52kFa
Tony
LED TV
BAC 120V/&0Hz
SES5FGET
IEEE 202.11n HT20 CH13 2472TX
Lmp Emisszicn
Limits Margin Bemark
{dBuv,/m) {dB)
52 27.58 6.71 35.11 45.40 74.00 -23.58
50 27.58 6.71 35.11 54,14 74.00 20,88
B0 27.58 g8.71 35.11 54,24 74.00 20,58
52 27.58 &8.71 35.11 47.99 74.00 26.83
Emission Lewvel= Ar r + Cable Loss - + BEeading.
The emission levels that are 20d4B below the ocfifici

are

limit reported.

not
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FCCID: 2ACWISES5FGT

Level {dBuW/m)

Date: 2015-09-21

120

110

90

70

Wm PART 150|PEAK
f

FCC PART1

WWW

30

10

50 1M M

2300 2330, 2350, 2370, 2380,
Frequency (MHz)

Site no. : 14 986 chember A To.
Dis. / Ant. : 3m BNT 1-138G pol.
Limit : FCC PART 15C PEZE

Env. / Ins. : Temp:23.68";Humi:56%;Press:101.52kFa
Engineer : Tony

EUT : LED TV

Power » AC 120V/&0Hz

M/N : SE55FGT

Test Mode : IEEE 802.11n HT40 CH1 2422TX

: 861
: VERTICAL

2410, 2430,

2450

Cakle Lmp Emissicn
Freq. Loszs Factor Reading Level Limits Margin Remark
MHZ) {dB) {dB) {dBuvV) {dBuV,/m) {dBuV,/m) {dB)
1 2381.00 27.64 34.3%8 44,33 29.94
2 2390.00 27.64 34.82 42.27 32.0%9
3 2400.00 27.81 34,84 50.43 23.92
4 2439.530 27.&0 34.85 28.70 -14.12

Remarks: 1. Emission Level= Antenna Factor + Cable

+ BEeading.

2. The emission levels that are 20dB below the ocfficial

limit are not reported.
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120

Level {dBuW/m)

Date: 2015-09-21

110

90

C PART 150

PEAK

70

FCC PARTA1

BO AN

50

30

10

W

2300

Site
Dis.
Limit
Env. / Ins.
Engineer
EUT

no.

£ Rnt.

WeE T
DOWEEL

M/H

Teat Mode

2330, 2350, 2370, 2390,

Frequency (MHz)

2410, 2430,

14 9646 chamber 862

3m ENT 1-18G HORIZONTAL
FCC BART 13C FERK

Tenp:23.6" ;Humi:56%; Press:101.52kFa

Tony

LED TV
: AC 120V/e0H=z

SES5FGT

IEEE 202.11n HT40 CH1 2422TX
Cakble Amp Emissicn
Factor EReading Level Limits Margin

{dBuV) {dBuV,/m) {dBuWV,/m)

2450

30 27.84 3d.e2 4z.11 47.73 74.00 26.27
00 27.64 34.82 44,11 43.753 74.00 30.25
00 27.81 34,84 53.1& 52.75 74.00 21.25
50 27.40 34.85 30. 44 30.08& 74.00 -14.08

Emission Lewel= Antenna
The emissicn lewels that
limit are not reported.
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120 Level {dBuv/m) Date: 2015-09-21

110

90

FCC PART 15C PEAK

70

3 FCC PART 15C AV

o[ WW
gty

30

10

2440 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)

Site no. : 14 966 chambe
Dis. / 4nt. : 3m ANT 1-1%8
Limit : FCC EART 15C PELK

Env. / Ina. : Temp:23.6" ;Humi :56%;Pres3:101.52kPa
Engineer : Tony

EUT : LED TV

Power v &C 120V/&0H=z

M/H : SE5S5FGT

Test Mode : IEEE 202.11n HT40 CH3 2462TX

Cable Lmp Emission
Freq. Loss Factor Reading Lewvel Limits Margin Remark
(MHz) (dB) {dB} {dBuv) {dBuV/m) {dBuV/m) {dB)
1 2479.48 27, 6.71 35.11 93.69 92.87 74.00 -18.87
2 2483.30 27. 6.71 35.11 43,94 43,12 74.00 24.EE
3 2483.80 27. 6.71 35.11 33.85 533.03 74.00 20.97
4 2488.32 27, §.71 35.11 47,83 47,01 74.00 26.99
Bemarks: 1. Emission Level= Lntenne Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 204B below the official
limit are not reported.
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Level (dBuW/m)

Date: 2015-09-21

120

10

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

5oy

30

10

2Ty
=

R

2440

Site no.

Dis. / Ent.
Limit

Env. / Ins.
Engineer
EUT

M/

Teat Mode

[ I R )

[=RI LR S}

1
[Te)

2450, 2460,

2470,

Frequency (MHz)

1# 966 chanber
3m ANT 1-18G
FCC BART 13C FERKE

Tenmp:23.68" ;Humi:56%;Fress:101.52kFa

Tony
LED IV
: RC 120V/&0H=z

SE35FGT

IEEE 202.11n HT40 CHY 2482TIX

Cable
Loszs

43 27. G.71 33.11 34
50 27.58 6.71 35.11 52
20 27.58 6.71 35.11 53
32 27.58 6.71 35.11 50

=1

[ R )

[ASITs

Emissicn
Level

2480, 2480,

Limits Margin
{dBuv,/m)

74.00 -159.80
74.00 22.12
74.00 20.84
74.00 24.28

2500

B

Emissicn Lewvel= Antenna
The emission lewvels that are
limit are not reported.

+
0de

Cakle Loss -

below the cfficia
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6 6dB & 20dB Bandwidth Test

6.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

6.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074
(1). Set resolution bandwidth (RBW) = 100 kHz.
(2). Set the video bandwidth (VBW) = 3 x RBW.

(3). Detector = Peak.

(4). Trace mode = max hold.
(5). Sweep = auto couple.

(6). Allow the trace to stabilize.

(7). Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative

to the maximum level measured in the fundamental emission.

6.3 Test Result

EUT: LED TV
M/N: SE55FGT
Test date: 2015-09-22 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth 20dB bandwidth Limit
Test Mode CH (MHz) (MHz) (KHz)
CH1 10.086 14.227 >500
IEEE 802.11 b CH7 10.120 14.235 >500
CH13 10.101 14.253 >500
CH1 16.525 18.715 >500
IEEE 802.11 g CH7 16.565 18.822 >500
CH13 16.575 18.853 >500
CH1 17.653 19.234 >500
IEEE&%“ n CH7 17.670 19.348 >500
CH13 17.705 19.319 >500
[EEE 802.11 CHI1 36.458 40.529 >500
0T 46 n CHS5 36.470 40.224 >500
CH9 36.467 40.654 >500
Conclusion : PASS
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6.4 6dB Test Data
Test Mode: IEEE 802.11b 2412MHz

== Agilent

ChFreq 2412 GHz BRI Center Freq

Occupied Bandwidth I -:o000cH:

I Freg/Channel

I

2.39200000 GHz

Ref 20 dBm Atten 30 dB

#Peak Stop Freq
Log 2.43200000 GHz

10

dB/ p
4.00000000 MHz
sl Auto Mag

CF Ste

Freq Offset
Center 2.412 GHz e Y3b4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth OccBW % Pwr 99,00 % [N

12.1055 MHz xdB  -6.00dB

Transmit Freq Error -1.309 kHz
x dB Bandwidth 10.086 MHz

Test Mode: IEEE 802.11b 2442MHz

= Agilent I Freg/Channel

Ch Freq 2.442 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.44200000 GHz

Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz

10

dB/ p
4.00000000 MHz
maa| Auto Mag

CF Ste

Freq Offset
0.00000000 Hz

Center 2.442 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth Occ BW % Pwr  99.00 % Ons

ignal Track
Off

12.1290 MHz xdB  -6.00dB

Transmit Freq Error -4.962 kHz
x dB Bandwidth 10.120 MHz
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Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

I Freg/Channel

Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
4.00000000 MHz
mm Auto Man
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 4.144 ms (401 pts
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % {888
12.1743 MHz xdB  -6.00dB

Transmit Freq Error -20.965 kHz

Off

x dB Bandwidth 10.101 MHz
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Test Mode: IEEE 802.11g 2412MHz

"
Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz
I
2.39200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
igg > WWW 2.43200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth ST | >'onal Track

16.4283 MHz xdB  -6.00dB

Transmit Freq Error -13.528 kHz
x dB Bandwidth 16.525 MHz

Test Mode: IEEE 802.11g 2442MHz

_":"“ L I Freg/Channel
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
&89 S A R 2.46200000 GHz
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA
16.5138 MHz xds 60048
Transmit Freq Error -27.870 kHz
| x dB Bandwidth 16.565 MHz
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Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
igg > N\MMM—'-VWI\AA,M 2.49200000 GHz
dB/ CF Step
s/ 4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep
Occupied Bandwidth ST | >'onal Track

16.5168 MHz xdB  -6.00dB

Transmit Freq Error -34.735 kHz

x dB Bandwidth 16.575 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz

= Agilent

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

I Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Ref 20 dBm Atten 30 dB
#Peak
Log

10 2

Stop Freq
2.43200000 GHz

dB/

Center 2.412 GHz Span 40 MHz

Auto Mag

CF Step
4.00000000 MHz

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth Occ BW % Pwr  99.00 %

Signal Track
On Off

17.5669 MHz xdB  -6.00dB

Transmit Freq Error -7.492 kHz
x dB Bandwidth 17.653 MHz

Test Mode: IEEE 802.11n HT20 2442MHz

== Agilent I

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Freg/Channel

Center Freq
2.44200000 GHz

Ref 20 dBm Atten 30 dB

Start Freq
2.42200000 GHz

#Peak
Log

9
10

Stop Freq
2.46200000 GHz

dB/
A

CF Step
4.00000000 MHz
Auto Mag

Center 2.442 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 100 kHz #VBW 300 kHz  Sweep

Occupied Bandwidth OccBW % Pwr  99.00 % |
17.5739 MHz xdB  -6.00dB

Signal Track
On Off

Transmit Freq Error -13.646 kHz
| x dB Bandwidth 17.670 MHz
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Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
igg 3 PR A AAT I 2.49200000 GHz
dB/ CF Step
. 4 00000000 MHZ
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

17.5831 MHz xdB 60048

Transmit Freq Error -12.585 kHz

x dB Bandwidth 17.705 MHz

EST Technology Co., Ltd Report No.ESTE-R1509074 Page 114 of 157



FCCID: 2ACWISES5FGT

Test Mode: IEEE 802.11n HT40 2422MHz
= Agilent

Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.42200000 GHz

I Freg/Channel

Start Freq
2.39700000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.44700000 GHz
10 Y/
dB/ CF Step
&%y 5.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIETRSNYIgF4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz  Sweep
Occupied Bandwidth ST | >'onal Track

36.0759 MHz xdB  -6.00dB

Transmit Freq Error 8.838 kHz
x dB Bandwidth 36.458 MHz

Test Mode: IEEE 802.11n HT40 2442MHz

_":"“ L I Freg/Channel
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.41700000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46700000 GHz
10 W
dB/ CF Step
L 5.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SERRLY 3k 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA

36.0771 MHz xdB  -6.00dB

Transmit Freq Error 3.535 kHz
| x dB Bandwidth 36.470 MHz
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Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.46200000 GHz

. =

2.43700000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.48700000 GHz
10 \/
dB/ CF Step
e 5.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIETRSNYIgF4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz Sweep
Occupied Bandwidth ST | >'onal Track

36.0753 MHz xdB  -6.00dB

Transmit Freq Error -60.311 Hz

x dB Bandwidth 36.467 MHz
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6.5 20dB Test Data

Test Mode: IEEE 802.11b 2412MHz

= Agilent |

Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth 1

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.39200000 GHz

Ref 20 dBm Atten 30 dB
#Peak

10 => g

Stop Freq
2.43200000 GHz

CF Step
4.00000000 MHz
Auto Man

Center 2.412 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth Occ BW % Pwr  99.00 %

Signal Track
On Off

12.1534 MHz xdB  -20.00 dB

Transmit Freq Error 21.666 kHz
| x dB Bandwidth 14.227 MHz

Test Mode: IEEE 802.11b 2442MHz

== Agilent I

Ch Freq 2.442 GHz Trig Free

Occupied Bandwidth 1

Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42200000 GHz

Ref 20 dBm Atten 30 dB
#Peak

10 > 3

Stop Freq
2.46200000 GHz

dB/ M/ﬂ\/

CF Step
4.00000000 MHz
Auto Man

Center 2.442 GHz Span 40 MHz

Freq Offset
0.00000000 Hz

#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth Occ BW % Pwr  99.00 %

Signal Track
On Off

12.1762 MHz xdB  -20.00dB

Transmit Freq Error 15.344 kHz
| x dB Bandwidth 14.235 MHz
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Test Mode: IEEE 802.11b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free Center Freq

Occupied Bandwidth ] 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10 >
dB/ CF Step
4.00000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SERRRVIEY4 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Signal Track

Occupied Bandwidth Occ BW % Pwr 99.00 % {888
12.1912 MHz xdB  -20.00 dB

Transmit Freq Error 8.114 kHz

Off

x dB Bandwidth 14.253 MHz
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Test Mode: IEEE 802.11g 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

I Freg/Channel

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log S R SR 2.43200000 GHz
10
dB/ CF Step
=¥ 4.00000000 MHZ
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

16.8509 MHz xdB  -20.00 dB

Transmit Freq Error -33.924 kHz
x dB Bandwidth 18.715 MHz

Test Mode: IEEE 802.11g 2442MHz

- Agilent I Freg/Channel
ChFreq  2.442 GHz Tig _Free oo Freq

Occupied Bandwidth ] 2.44200000 GHz
Start Freq

2.42200000 GHz
Ref 20 dBm Atten 30 dB

#Peak

Log T e P AN et
10

dB/ CF Step
Y4 4.00000000 MHz

Stop Freq
2.46200000 GHz

Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 9900 % |IFNRERLEAS

16.8361 MHz xdB  -20.00 dB

Transmit Freq Error -27.762 kHz
| x dB Bandwidth 18.822 MHz
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Test Mode: IEEE 802.11g 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log R G 2.49200000 GHz
10
dB/ CF Step
&L 4.00000000 MHZ
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

16.8324 MHz xdB  -20.00dB

Transmit Freq Error -27.662 kHz

x dB Bandwidth 18.853 MHz
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Test Mode: IEEE 802.11n HT20 2412MHz
= Agilent

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.41200000 GHz

I Freg/Channel

Start Freq
2.39200000 GHz
Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.43200000 GHz
10
dB/ CF Step
w8 4 00000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz SEURRYIEv4 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

17.7519 MHz X8 200048

Transmit Freq Error 28.942 kHz
x dB Bandwidth 19.234 MHz

Test Mode: IEEE 802.11n HT20 2442MHz

- Agilent I Freg/Channel
ChFreq  2.442 GHz Tig _Free oo Freq

Occupied Bandwidth ] 2.44200000 GHz
Start Freq

2.42200000 GHz
Ref 20 dBm Atten 30 dB
#Peak

Log

10

dB/ CF Step
Wr 400000000 MHz

Stop Freq
2.46200000 GHz

Auto Man
Freq Offset
Center 2.442 GHz SEUR Y3k 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth OccBW % Pwr 9900 % |IFNRERLEAS

17.7795 MHz xdB 20008

Transmit Freq Error 32.303 kHz
| x dB Bandwidth 19.348 MHz
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Test Mode: IEEE 802.11n HT20 2472MHz
= Agilent

Ch Freq 2.472 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.47200000 GHz

. =

2.45200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.49200000 GHz
10
dB/ CF Step
Y8 400000000 MHz
Auto Man
Freq Offset
Center 2.472 GHz SIETRRYIgr4 | 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth ST | >'onal Track

17.8002 MHz xdB 200048

Transmit Freq Error 9.994 kHz

x dB Bandwidth 19.319 MHz
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Test Mode: IEEE 802.11n HT40 2422MHz

——
Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.42200000 GHz
I
2.38200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log 2.46200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIETR:0RYIg¥4 < 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth ST | >'onal Track

36.8739 MHz xdB  -20.00dB

Transmit Freq Error 149.201 kHz
x dB Bandwidth 40.529 MHz

Test Mode: IEEE 802.11n HT40 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Occupied Bandwidth ] 2.44200000 GHz
Start Freq
2.40200000 GHz
Ref 20 dBm Atten 30 dB
#Peak Stop Freq
Log S5 e 2.48200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.442 GHz SERR: Y3k 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth OccBW % Pwr  90.00 % [IEEA
36 7768 MHz xdB -20.00 dB —
Transmit Freq Error 33.508 kHz
| x dB Bandwidth 40.224 MHz
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Test Mode: IEEE 802.11n HT40 2462MHz
= Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.46200000 GHz

. =

2.42200000 GHz

I Freg/Channel

Ref 20 dBm Atten 30 dB
Apeak Stop Freq
Log 2.50200000 GHz
10
dB/ CF Step
8.00000000 MHz
Auto Man
Freq Offset
Center 2.462 GHz SIETR:0RYIg¥4 < 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth ST | >'onal Track

36.7774 MHz xdB  -20.00dB

Transmit Freq Error 97.748 kHz

x dB Bandwidth 40.654 MHz
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7 OUTPUT POWER TEST

7.1  Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

7.2  Test Procedure

7.3Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074

(1)Set span to at least 1.5 times the OBW.

(2)Set RBW = 1-5% of the OBW, not to exceed 1 MHz.

(3)Set VBW >3 x RBW.

(4)Number of points in sweep > 2 x span / RBW. (This gives bin-to-bin spacing < RBW/2, so
that narrowband signals are not lost between frequency bins.)

(4)Sweep time = auto.

(5)Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

(6)If transmit duty cycle < 98 %, use a sweep trigger with the level set to enable triggering only
on full power pulses. The transmitter shall operate at maximum power control level for the
entire duration of every sweep. If the EUT transmits continuously (i.e., with no off intervals)
or at duty cycle > 98 %, and if each transmission is entirely at the maximum power control
level, then the trigger shall be set to “free run”.

(7)Trace average at least 100 traces in power averaging (i.e., RMS) mode.

(8)Compute power by integrating the spectrum across the OBW of the signal using the
instrument’s band power measurement function, with band limits set equal to the OBW band
edges. If the instrument does not have a band power function, sum the spectrum levels (in
power units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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7.4 Test Result

EUT: LED TV
M/N: SE55FGT
Test date: 2015-09-22 Tested by: Tony.Tang Test site:  RF Site
Pass
Test Mode CH Conducted Power Limit
(dBm) (dBm)
CH1 13.89 30
IEEE 802.11 b CH7 14.11 30
CH13 14.54 30
CH1 9.46 30
IEEE 802.11 g CH7 10.26 30
CH13 10.71 30
IEEE 802.11 n CHI 742 30
HT 20 CH7 7.44 30
CH13 8.46 30
CH1 7.59 30
IEE%%%” n CHS5 7.55 30
CH9 7.75 30
Conclusion : PASS
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7.5 Test Data
Test Mode: IEEE 802.11 b 2412MHz
== Agilent

Ch Freq 2.412 GHz

Channel Power

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.412 GHz

#Res BW 300 kHz #VBW 1 MHz

Trig Free

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.40132975 GHz

Stop Freq
2.42267025 GHz

CF Step
2.13405000 MHz
Auto Man

Span 21.34 MHz

Freq Offset
0.00000000 Hz

Channel Power

13.89 dBm /20.0000 MHz

Power Spectral Density

Signal Track
On Off

-59.12 dBm/Hz

Test Mode: IEEE 802.11 b 2442MHz
== Agilent

Ch Freq 2.442 GHz

Channel Power

Trig Free

Ref 20 dBm Atten 30 dB
#Avg

Log

10

dB/

Center 2.442 GHz

#Res BW 300 kHz #VBW 1 MHz

Span 21.35 MHz

Channel Power

14.11 dBm/20.0000 MHz

Power Spectral Density

-58.90 dBm/Hz

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.43132375 GHz

Stop Freq
2.45267625 GHz

CF Step
2.13525000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 b 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.472 GHz Span 21.38 MHz

#Res BW 300 kHz #VBW 1 MHz

Power Spectral Density

-58.47 dBm/Hz

Channel Power

14.54 dBm /20.0000 MHz

I Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.46131025 GHz

Stop Freq
2.48268975 GHz

CF Step
2.13795000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 g 2412MHz

Test Mode: IEEE 802.11 g 2442MHz

= Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free

Channel Power 1

Center Freq
2.41200000 GHz

Start Freq
2.39796375 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log SR e S 2.42603625 GHz
10
dB/ CF Step
2.80725000 MHz
Auto Man
Freq Offset
Center 2.412 GHz e XordVlzvd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

9.46 dBm /20.0000 MHz -63.55 dBm/Hz

== Agilent I
Ch Freq 2.442 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.42788350 GHz

Ref 20 dBm Atten 30 dB
#Avg

Log

10

daB/

Center 2.442 GHz Span 28.23 MHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

10.26 dBm /20.0000 MHz -62.75 dBm/Hz

Stop Freq
2.45611650 GHz

CF Step
2.82330000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 g 2472MHz
== Agilent

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.472 GHz Span 28.28 MHz

#Res BW 300 kHz #VBW 1 MHz

Power Spectral Density

-62.30 dBm/Hz

Channel Power

10.71 dBm/20.0000 MHz

I Freg/Channel

Center Freq
2.47200000 GHz

Start Freq
2.45786025 GHz

Stop Freq
2.48613975 GHz

CF Step
2.82795000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11n HT20 2412MHz
== Agilent I Freg/Channel

Ch Freq 2.412 GHz Trig Free Center Freq

Channel Power I -:o000cH:

. =

2.39757450 GHz

Ref 20 dBm Atten 30 dB

#Avg Stop Freq

Log 2.42642550 GHz
10
dB/ CF Step
¥ © 33510000 MHZ

Auto Man
Freq Offset
Center 2.412 GHz e VEvd 0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off

7.42 dBm /20.0000 MHz -65.59 dBm/Hz

Test Mode: IEEE 802.11 n HT20 2442MHz

——
Ch Freq 2.442 GHz Trig Free Center Freq
Channel Power I 24200000 GH?
e
2.42748900 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log 245651100 GHz
10
dB/ CF Step
2% 2.90220000 MHz
Auto Man
Freq Offset
Center 2.442 GHz Sl AcKozavizrd  0.00000000 Hz
#Res BW 300 kHz #VBW 1 MHz
i Signal Track
Channel Power Power Spectral Density on Off
7.44 dBm /20.0000 MHz -65.57 dBm/Hz
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Test Mode: IEEE 802.11 n HT20 2472MHz

=5 Agilent I Freg/Channel

Ch Freq 2.472 GHz Trig Free

Channel Power 1

Center Freq
2.47200000 GHz

2.45751075 GHz

Start Freq

Ref 20 dBm Atten 30 dB
#Avg

LOg WWM
10

2.48648925 GHz

Stop Freq

dB/

s 2 39785000 MHz
Auto Mag

CF Step

Center 2.472 GHz Span 28.98 MHz

0.00000000 Hz

Freq Offset

#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

Signal Track

On

Off

8.46 dBm /20.0000 MHz -65.28 dBm/Hz
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Test Mode: IEEE 802.11 n HT40 2422MHz

= Agilent I Freg/Channel

Ch Freq 2.422 GHz Trig Free

Channel Power 1

Center Freq
2.42200000 GHz

Start Freq
2.39160325 GHz
Ref 20 dBm Atten 30 dB
#Avg Stop Freq
Log A g AN 2.45239675 GHz
10
dB/ CF Step
6.07935000 MHz
Auto Man
Freq Offset
Center 2.422 GHz SIEUNONERYErd 0.00000000 Hz
#Res BW 1 MHz #VBW 3 MHz
i Signal Track
Channel Power Power Spectral Density on Off

7.59 dBm /40.0000 MHz -68.43 dBm/Hz

Test Mode: IEEE 802.11 n HT40 2442MHz

== Agilent I
Ch Freq 2.442 GHz Trig Free

Channel Power 1

Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.41183200 GHz

Ref 20 dBm Atten 30 dB
#Avg

Log

10

daB/

Center 2.442 GHz Span 60.34 MHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.55 dBm /40.0000 MHz -68.47 dBm/Hz

Stop Freq
2.47216800 GHz

CF Step
6.03360000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11 n HT40 2462MHz
== Agilent

Ch Freq 2.462 GHz Trig Free

Channel Power 1

Atten 30 dB

Ref 20 dBm
#Avg
Log

10
dB/

Center 2.462 GHz Span 60.98 MHz

#Res BW 1 MHz #VBW 3 MHz

Power Spectral Density

-68.28 dBm/Hz

Channel Power

7.75dBm /40.0000 MHz

I Freg/Channel

Center Freq
2.46200000 GHz

Start Freq
2.43150950 GHz

Stop Freq
2.49249050 GHz

CF Step
6.09810000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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8 POWER SPECTRAL DENSITY TEST

8.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

8.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Setthe RBWto: 3kHz < RBW < 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(10). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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8.3  Test Result
EUT: LED TV
M/N: SES5FGT
Test date: 2015-09-22 ‘ Tested by: Tony Tang | Test site: RF site
Pass
Power density Limit
Test Mode CH (dBm/3kHz) (dBm/3kHz)
CH1 -8.323 8
IEEE 802.11 b CH7 -7.764 8
CH13 -7.893 8
CH1 -14.430 8
IEEE 802.11 g CH7 -14.390 8
CHI13 -13.330 8
IEEE 80211 CH1 -15.380 8
Al n
HT 20 CH7 -15.210 8
CHI13 -15.370 8
CH1 -17.680 8
IEEE 802.11 n
T 40 CHS5 -17.870 8
CH9 -17.450 8
Conclusion: PASS
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8.4 Test Data

Test Mode: IEEE 802.11b 2412MHz

== Agilent

Ref 10 dBm
Peak

Log

10

daB/

Atten 20 dB

1

oyt

Center 2.412 GHz

#Res BW 3 kHz

#VBW 10 kHz

Mkrl 2.41295 GHz
-8.323dBm

Span 15.13 MHz
Sweep 1.73 s (401 pts)

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq
2.40443550 GHz

Stop Freq
2.41956450 GHz

CF Step
1.51290000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: IEEE 802.11b 2442MHz

== Agilent

Ref 10 dBm
Peak

Atten 20 dB

Mkrl 2.44295 GHz
-7.764 dBm

Center 2.442 GHz
#Res BW 3 kHz

#VBW 10 kHz

Span 15.18 MHz
Sweep 1.736 s (401 pts)

I Freg/Channel

Center Freq
2.44200000 GHz

Start Freq
2.43441000 GHz

Stop Freq
2.44959000 GHz

CF Step
1.51800000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11b 2472MHz

=< Agilent Freg/Channel
Mkrl 2.46999 GHz
Eg;lio dBm Atten 20 dB -7.893 dBm Center Freq
2.47200000 GHz
Log
10 1
dB/ Start Freq
2.46442425 GHz
Stop Freq
2.47957575 GHz
CF Step
1.51515000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.472 GHz Span 15.15 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 1.733 s (401 pts)
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Test Mode: IEEE 802.11g 2412MHz
== Agilent
Mkrl 2.40444 GHz
-14.43 dBm

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

*

Freg/Channel

Center Freq
2.41200000 GHz

Start Freq

3 2.39960625 GHz
WMMMW Stop Freq
2.42439375 GHz
CF Step
2.47875000 MHz
Auto Man
M1 S2
S3 FS :m Freq Offset
0.00000000 Hz
AA
Signal Track
On Off
Center 2.412 GHz Span 24.79 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.835 s (401 pts)
Test Mode: IEEE 802.11g 2442MHz
= L Freg/Channel

Mkrl 2.43442 GHz

Ref 10 dBm Atten 20 dB -14.39 dBm

Peak

Center 2.442 GHz
#Res BW 3 kHz

Span 24.85 MHz

#VBW 10 kHz Sweep 2.842 s (401 pts)

Center Freq
2.44200000 GHz

Start Freq
2.42957625 GHz

Stop Freq
2.45442375 GHz

CF Step
2.48475000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11g 2472MHz

=< Agilent Freg/Channel
Mkrl 2.47983 GHz
Eg;lio dBm Atten 20 dB -13.33dBm Center Freq
2.47200000 GHz
Log
10
dB/ Start Freq
2.45956875 GHz
ity Son e
2.48443125 GHz
CF Step
2.48625000 MHz
W/ Auto Man
M1 S2
33 ES Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.472 GHz Span 24.86 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.843 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2412MHz

=< Agilent Freg/Channel
Mkrl 2.41571 GHz
E:;;O dBm Atten 20 dB -15.38 dBm Center Freq
2.41200000 GHz
Log
10
dB/ Start Freq
1 2.39876025 GHz
Stop Freq
2.42523975 GHz
CF Step
2.64795000 MHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.412 GHz Span 26.48 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.028 s (401 pts)
Test Mode: IEEE 802.11n HT20 2442MHz
= L Freg/Channel
Mkrl 2.44949 GHz
g:;;o dBm Atten 20 dB -15.21 dBm Center Freq
2.44200000 GHz
Start Freq

2.42874750 GHz

T
Stop Freq
2.45525250 GHz
CF Step
2.65050000 MHz
Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 26.5 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.031 s (401 pts)
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Test Mode: IEEE 802.11n HT20 2472MHz

= el Freg/Channel
Mkrl 2.46576 GHz
Eg;lio dBm Atten 20 dB -15.37 dBm Center Freq
2.47200000 GHz
Log
10
dB/ Start Freq
T 2.45872125 GHz
Stop Freq
2.48527875 GHz
CF Step
2.65575000 MHz
Auto Man
M1 S2
S3 FS \/W Freq Offset
AA 0.00000000 Hz
Signal Track
On Off
Center 2.472 GHz Span 26.56 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 3.037 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2422MHz
== Agilent

Freg/Channel
Mkrl 2.41694 GHz

Ref 10 dBm Atten 20 dB -17.68dBm Center Freq

Peak 2.42200000 GHz
Log
10
dB/ Start Freq
239465650 GHz

Stop Freq
2.44934350 GHz

CF Step
5.46870000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.422 GHz Span 54.69 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.254 s (401 pts)

Test Mode: IEEE 802.11n HT40 2442MHz
== Agilent

Freg/Channel
Mkrl 2.45704 GHz

§:fa|3.0 dBm Atten 20 dB -17.87 dBm Center Freq
2.44200000 GHz

Start Freq
2.41464750 GHz

Stop Freq
2.46935250 GHz

CF Step
5.47050000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 54.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.256 s (401 pts)
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Test Mode: IEEE 802.11n HT40 2462MHz
B Freg/Channel
Mkrl 2.47335 GHz
ﬁg;i-o dBm Atten 20 dB -17.45 dBm Center Freq
2.46200000 GHz
Log

10
dB/ Start Freq
2.43464975 GHz

Stop Freq
2.48935025 GHz
CF Step

5.47005000 MHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.462 GHz Span 54.7 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 6.256 s (401 pts)
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9 ANTENNA REQUIREMENTS

9.1  Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

9.2  Result

The antennas used for this product are Integral antenna and that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is only 2 dBi.
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10 TEST SETUP PHOTO

Conducted Test
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Radiated Test (1000-25000 MHz)
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11PHOTOS OF EUT

External Photos
M/N: SE55FGT
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External Photos
M/N: SE55FGT
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External Photos
M/N: SE55FGT
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External Photos
M/N: SE55FGT
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External Photos
M/N: SE55FGT
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Internal Photos
M/N: SE55FGT
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Internal Photos
M/N: SE55FGT
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Internal Photos
M/N: SE55FGT
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Internal Photos
M/N: SE55FGT
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Internal Photos
M/N: SE55FGT
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